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Test Report Certification

Applicant : Syntek Semiconductor Co., Ltd.
Manufacturer : Syntek Semiconductor Co., Ltd.
EUT Description : Syntek BlueW-2310 miniCard
(A) MODEL NO.: BlueW-2310 miniCard
(B) SERIAL NO.: N/A
(C) POWER SUPPLY: DC 3.3V

Measurement Procedure Used:

FCC Rules and Regulations Part 15 Subpart C Section 15.247
ANSI C63.4: 2003

The device described above is tested by ACCURATE TECHNOLOGY CO. LTD to determine
the maximum emission levels emanating from the device. The maximum emission levels are
compared to the FCC Part 15 Subpart C Section 15.247 limits. The measurement results are
contained in this test report and ACCURATE TECHNOLOGY CO. LTD is assumed full
responsibility for the accuracy and completeness of these measurements. Also, this report shows
that the Equipment Under Test (EUT) is to be technically compliant with the FCC requirements.

This report applies to above tested sample only. This report shall not be reproduced in part
without written approval of ACCURATE TECHNOLOGY CO. LTD.

Date of Test : August 19 - September 7, 2009
Prepared by : W
(Engineer)
Approved & Authorized Signer : [ gt
(Manager)

FCC ID: V83BLUEW-2310M ACCURATE TECHNOLOGY CO. LTD Report No. ATE20091643-2
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1. GENERAL INFORMATION

1.1.Description of Device (EUT)

EUT

Model Number
Frequency Band
Number of Channels
Antenna Gain
Power Supply

Data Rate

Applicant
Address

Manufacturer
Address

Date of sample received :

Date of Test

FCC ID: V83BLUEW-2310M

Syntek BlueW-2310 miniCard
BlueW-2310 miniCard
2412-2462MHz

11

2.0dBi

DC 3.3V

IEEE 802.11b: 11/5.5/2/1Mbps
IEEE 802.119: 54/48/36/24/18/12/9/6Mbps

Syntek Semiconductor Co., Ltd.

10F, No. 1, Alley 30, Lane 358, Rueiguang Road, Neihu
District, Taipei, Taiwan, R.O.C.

Syntek Semiconductor Co., Ltd.

10F, No. 1, Alley 30, Lane 358, Rueiguang Road, Neihu
District, Taipei, Taiwan, R.O.C.

August 18, 2009

August 19 - September 7, 2009

ACCURATE TECHNOLOGY CO. LTD Report No. ATE20091643-2
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1.2.Description of Test Facility
EMC Lab :Accredited by TUV Rheinland Shenzhen

Listed by FCC
The Registration Number is 752051

Listed by Industry Canada
The Registration Number is 5077A-2

Accredited by China National Accreditation Committee
for Laboratories
The Certificate Registration Number is L3193

Name of Firm : ACCURATE TECHNOLOGY CO. LTD

Site Location . F1, Bldg. A, Changyuan New Material Port, Keyuan Rd.
Science & Industry Park, Nanshan, Shenzhen, Guangdong
P.R. China

1.3.Measurement Uncertainty

Conducted Emission Expanded Uncertainty = 2.23dB, k=2
Radiated emission expanded uncertainty = 3.08dB, k=2
(9kHz-30MHz)

Radiated emission expanded uncertainty = 4.42dB, k=2
(30MHz-1000MHz)

Radiated emission expanded uncertainty = 4.06dB, k=2

(Above 1GHz)

FCC ID: V83BLUEW-2310M ACCURATE TECHNOLOGY CO. LTD Report No. ATE20091643-2



Table 1: List of Test and Measurement Equipment

2. MEASURING DEVICE AND TEST EQUIPMENT

Page 7 of 114

Kind of equipment | Manufacturer Type SIN Calibrated until
EMI Test Receiver| Rohde&Schwarz | ESCS30 100307 03.28.2010
EMI Test Receiver| Rohde&Schwarz | ESPI3 101526/003 03.28.2010
Spectrum Analyzer| Agilent E7405A MY45115511 | 03.28.2010
Pre-Amplifier Rohde&Schwarz | CBLU118354 | 3791 03.30.2010
Loop Antenna Schwarzbeck I(zl\(;I1281516 1516131 03.28.2010
Bilog Antenna Schwarzbeck VULB9163 9163-323 03.28.2010
Horn Antenna Schwarzbeck BBHA9120D | 9120D-655 12.19.2009
Horn Antenna Schwarzbeck BBHA9170 | 9170-359 10.09.2009
LISN Rohde&Schwarz | ESH3-Z5 100305 03.28.2010
LISN Schwarzbeck NSLK8126 8126431 03.28.2010

FCC ID: V83BLUEW-2310M
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3. OPERATION OF EUT DURING TESTING

3.1.0perating Mode

The mode is used: 802.11b Transmitting mode
Low Channel: 2412MHz
Middle Channel: 2437MHz
High Channel: 2462MHz

802.11g Transmitting mode
Low Channel: 2412MHz
Middle Channel: 2437MHz
High Channel: 2462MHz

3.2.Configuration and peripherals

EUT

| <«———miniPCI port

Notebook

Emluator

T

USB port

Figure 1 Setup: Transmitting mode

FCC ID: V83BLUEW-2310M
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4. TEST PROCEDURES AND RESULTS
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FCC Rules Description of Test Result
Section 15.247(a)(2) 6dB Bandwidth Test Compliant
Section 15.247(e) Power Spectral Density Test Compliant
Section 15.247(b)(3) Maximum Peak Output Power Test Compliant
Section 15.247(d) Band Edge Compliance Test Compliant
Section 15.247(d) Radiated Spurious Emission Test Compliant
Section 15.209

Section 15.247(d) Conducted Spurious Emission Test Compliant
Section 15.207 AC Power Line Conducted Emission Test | Compliant
Section 15.203 Antenna Requirement Compliant

FCC ID: V83BLUEW-2310M
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Page 10 of 114

5. 6DB BANDWIDTH MEASUREMENT

5.1.Block Diagram of Test Setup

EUT Low Loss Cable Spectrum
Analyzer

(EUT: Syntek BlueW-2310 miniCard)

5.2.The Requirement For Section 15.247(a)(1)

Section 15.247(a)(2): Systems using digital modulation techniques may operate in the
902-928MHz, 2400-2483.5MHz, and 5725-5850MHz bands. The minimum 6 dB
bandwidth shall be at least 500 kHz.

5.3.EUT Configuration on Measurement

The following equipment are installed on the emission measurement to meet the
commission requirements and operating regulations in a manner which tends to maximize
its emission characteristics in normal application.

5.3.1.Syntek BlueW-2310 miniCard (EUT)

Model Number : BlueW-2310 miniCard
Serial Number : N/A
Manufacturer :  Syntek Semiconductor Co., Ltd.

5.4.0Operating Condition of EUT
5.4.1.Setup the EUT and simulator as shown as Section 5.1.
5.4.2.Turn on the power of all equipment.

5.4.3.Let the EUT work in TX modes measure it. The transmit frequency are
2412-2462MHz. We select 2412MHz, 2437MHz, 2462MHz TX frequency to
transmit.

FCC ID: V83BLUEW-2310M ACCURATE TECHNOLOGY CO. LTD Report No. ATE20091643-2



5.5.Test Procedure

5.5.1.The transmitter output was connected to the spectrum analyzer through a low
loss cable.

Page 11 of 114

5.5.2.Set RBW of spectrum analyzer to 100kHz and VBW to 300kHz.

5.5.3.The 6dB bandwidth is defined as the total spectrum the power of which is higher
than peak power minus 6dB.

5.6.Test Result

PASS.

Date of Test: August 19, 2009

Temperature:

EUT: Syntek BlueW-2310 miniCard

Model No.: BlueW-2310 miniCard

Power Supply:

Test Mode: TX

Test Engineer:

25°C

Humidity:

50%

DC 3.3V

Joe

The test was performed with 802.11b, the data was shown the worst case 802.11b 1Mbps.

Channel Frequency 6dB Bandwidth Limit
(MHz) (MHz) (MHz)
Low 2412 12.040 > 0.5MHz
Middle 2437 12.040 > 0.5MHz
High 2462 12.040 > 0.5MHz

The test was performed with 802.11g, the data was shown the worst case 802.11g 6Mbps.

Channel Frequency 6dB Bandwidth Limit
(MHz) (MHz) (MHz)
Low 2412 16.360 > 0.5MHz
Middle 2437 16.400 > 0.5MHz
High 2462 16.400 > 0.5MHz

The spectrum analyzer plots are attached as below.

FCC ID: V83BLUEW-2310M
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802.11b Channel Low 2412MHz
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802.11b Channel Middle 2437MHz
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802.11b Channel High 2462MHz
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802.11g Channel Low 2412MHz
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802.11g Channel Middle 2437MHz
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802.11g Channel High 2462MHz

®

“RBW 100 kHz

Delta 2 [T1 ]

VBW 300 kHz -0.15 dB

Ref 30 dBm Att 60 dB SWT 2.5 ms 16.400000000 MHz
30 Marker| 1 [T1 |

-0l 61 dBm

20 2| 453760000 _GHz
Marker| 3 [T1 ]

1 P 4188 dBm

MAXH |10

-0

3
m{\'\ M_ﬁfLAA&ABTﬁ’A\I A

- 4050500 UPDUU

N

/\vﬂv,\ MAV"\

GCHRZ

A A Mpa
| BV AVAWAY ) Y e )l A FEAW "

i
[=Y
o
— .

--30

L -40

-70

Center 2.462 GHz

2 MHz/

Date: 19.AUG.2009 14:36:59

FCC ID: V83BLUEW-2310M

Span 20 MHz

Page 17 of 114

TDF

ACCURATE TECHNOLOGY CO. LTD Report No. ATE20091643-2



Page 18 of 114

6. MAXIMUM PEAK OUTPUT POWER

6.1.Block Diagram of Test Setup

EUT Low Loss Cable Spectrum
Analyzer

(EUT: Syntek BlueW-2310 miniCard)

6.2.The Requirement For Section 15.247(b)(3)

Section 15.247(b)(3): For systems using digital modulation in the 902-928MHz,
2400-2483.5MHz, and 5725-5850MHz bands: 1 Watt.

6.3.EUT Configuration on Measurement

The following equipment are installed on the emission Measurement to meet the
commission requirements and operating regulations in a manner which tends to maximize
its emission characteristics in normal application.

6.3.1.Syntek BlueW-2310 miniCard (EUT)

Model Number : BlueW-2310 miniCard
Serial Number : N/A
Manufacturer . Syntek Semiconductor Co., Ltd.

6.4.0perating Condition of EUT
6.4.1.Setup the EUT and simulator as shown as Section 6.1.
6.4.2.Turn on the power of all equipment.

6.4.3.Let the EUT work in TX modes measure it. The transmit frequency are
2412-2462MHz. We select 2412MHz, 2437MHz, 2462MHz TX frequency to
transmit.

FCC ID: V83BLUEW-2310M ACCURATE TECHNOLOGY CO. LTD Report No. ATE20091643-2
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6.5.Test Procedure

6.5.1.The transmitter output was connected to the spectrum analyzer through a low
loss cable.

6.5.2.Set RBW of spectrum analyzer to 1IMHz and VBW to 3MHz.

6.5.3.Measurement the maximum peak output power.

6.6.Test Result
PASS.

Date of Test: August 19, 2009 Temperature:  25°C
EUT: Syntek BlueW-2310 miniCard Humidity: 50%
Model No.:  BlueW-2310 miniCard Power Supply: DC 3.3V
Test Mode: TX Test Engineer: Joe

The test was performed with 802.11b, the data was shown the worst case 802.11b 1Mbps.

Channel Frequency Peak Output Power | Peak Output Power Limits
(MHz) (dBm) (mW) dBm /W
Low 2412 20.83 121.1 30dBm/1W
Middle 2437 20.36 108.6 30dBm/1W
High 2462 20.19 104.5 30dBm/1W

The test was performed with 802.11g, the data was shown the worst case 802.11g 6Mbps.

Channel Frequency Peak Output Power | Peak Output Power Limits
(MHz) (dBm) (mW) dBm /W
Low 2412 23.98 250.0 30dBm/1W
Middle 2437 23.58 228.0 30dBm/1W
High 2462 23.31 214.3 30dBm/1W

The spectrum analyzer plots are attached as below.

FCC ID: V83BLUEW-2310M
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802.11b Channel Low 2412MHz
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802.11b Channel Middle 2437MHz
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802.11b Channel High 2462MHz
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802.11g Channel Low 2412MHz
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802.11g Channel Middle 2437MHz
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802.11g Channel High 2462MHz
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7. POWER SPECTRAL DENSITY MEASUREMENT

7.1.Block Diagram of Test Setup

EUT Low Loss Cable Spectrum
Analyzer

(EUT: Syntek BlueW-2310 miniCard)

7.2.The Requirement For Section 15.247(e)

Section 15.247(e): For digitally modulated systems, the power spectral density conducted
from the intentional radiator to the antenna shall not be greater than 8 dBm in any 3 kHz
band during any time interval of continuous transmission.

7.3.EUT Configuration on Measurement

The following equipment are installed on the emission Measurement to meet the
commission requirements and operating regulations in a manner which tends to maximize
its emission characteristics in normal application.

7.3.1.Syntek BlueW-2310 miniCard (EUT)

Model Number : BlueW-2310 miniCard
Serial Number : N/A
Manufacturer :  Syntek Semiconductor Co., Ltd.

7.4.0perating Condition of EUT
7.4.1.Setup the EUT and simulator as shown as Section 7.1.
7.4.2.Turn on the power of all equipment.

7.4.3.Let the EUT work in TX modes measure it. The transmit frequency are
2412-2462MHz. We select 2412MHz, 2437MHz, 2462MHz TX frequency to
transmit.
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7.5.Test Procedure

7.5.1.The transmitter output was connected to the spectrum analyzer through a low
loss cable.

7.5.2.Set RBW of spectrum analyzer to 3kHz and VBW to 10kHz, sweep time =
Span/3kHz.

7.5.3.Measurement the maximum power spectral density.

7.6.Test Result

PASS.
Date of Test: August 19, 2009 Temperature:  25°C
EUT: Syntek BlueW-2310 miniCard Humidity: 50%
Model No.:  BlueW-2310 miniCard Power Supply: DC 3.3V
Test Mode: TX Test Engineer: Joe
The test was performed with 802.11b, the data was shown the worst case 802.11b 1Mbps.
Frequency Power Spectral Density Limits
Channel (MH2) (dBm) (dBm)
Low 2412 6.35 8 dBm
Middle 2437 4.42 8 dBm
High 2462 3.67 8 dBm

The test was performed with 802.11g, the data was shown the worst case 802.11g 6Mbps.

Low 2412 -11.12 8 dBm
Middle 2437 -11.48 8 dBm
High 2462 -11.53 8 dBm

The spectrum analyzer plots are attached as below.
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802.11b Channel Low 2412MHz
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802.11b Channel Middle 2437MHz
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802.11b Channel High 2462MHz
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802.11g Channel Low 2412MHz
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802.11g Channel Middle 2437MHz
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802.11g Channel High 2462MHz
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8. BAND EDGE COMPLIANCE TEST (WI-FI)

8.1.Block Diagram of Test Setup

EUT Low Loss Cable Spectrum
Analyzer

(EUT: Syntek BlueW-2310 miniCard)

8.2.The Requirement For Section 15.247(d)

Section 15.247(d): In any 100 kHz bandwidth outside the frequency band in which the
spread spectrum or digitally modulated intentional radiator is operating, the radio
frequency power that is produced by the intentional radiator shall be at least 20 dB below
that in the 100 kHz bandwidth within the band that contains the highest level of the
desired power, based on either an RF conducted or a radiated measurement, provided the
transmitter demonstrates compliance with the peak conducted power limits. If the
transmitter complies with the conducted power limits based on the use of RMS averaging
over a time interval, as permitted under paragraph (b)(3) of this section, the attenuation
required under this paragraph shall be 30 dB instead of 20 dB. Attenuation below the
general limits specified in Section 15.209(a) is not required. In addition, radiated
emissions which fall in the restricted bands, as defined in Section 15.205(a), must also
comply with the radiated emission limits specified in Section 15.209(a).

8.3.EUT Configuration on Measurement

The following equipment are installed on the emission Measurement to meet the
commission requirements and operating regulations in a manner which tends to maximize
its emission characteristics in normal application.

8.3.1.Syntek BlueW-2310 miniCard (EUT)

Model Number : BlueW-2310 miniCard
Serial Number : N/A
Manufacturer :  Syntek Semiconductor Co., Ltd.
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8.4.0perating Condition of EUT
8.4.1.Setup the EUT and simulator as shown as Section 8.1.
8.4.2.Turn on the power of all equipment.

8.4.3.Let the EUT work in TX modes measure it. The transmit frequency are
2412-2462MHz. We select 2412MHz, 2462MHz TX frequency to transmit.

8.5.Test Procedure

8.5.1.The transmitter output was connected to the spectrum analyzer via a low loss
cable.

8.5.2.Set RBW of spectrum analyzer to 100kHz and VBW to 300kHz with convenient
frequency span.

8.5.3.The band edges was measured and recorded.
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8.6.Test Result

Pass

Date of Test: August 19, 2009 Temperature:  25°C

EUT: Syntek BlueW-2310 miniCard Humidity: 50%

Model No.:  BlueW-2310 miniCard Power Supply: DC 3.3V

Test Mode: TX Test Engineer: Joe

The test was performed with 802.11b, the data was shown the worst case 802.11b 1Mbps.

Frequency Result of Band Edge Limit of Band Edge
(dBc) (dBc)
(MHz)

2412 26.42 > 20dBc
2462 39.41 > 20dBc

The test was performed with 802.11g, the data was shown the worst case 802.11g 1Mbps.

Frequency Result of Band Edge Limit of Band Edge
(dBc) (dBc)
(MH2z)
2412 21.24 > 20dBc
2462 29.35 > 20dBc
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802.11b Channel High 2462MHz
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802.11g Channel Low 2412MHz
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9. RADIATED SPURIOUS EMISSION TEST

9.1.Block Diagram of Te

st Setup

9.1.1.Block diagram of connection between the EUT and simulators

EUT

| <«———miniPCI port

Notebook

Emluator

T

USB port

Setup: Transmitting mode

(EUT: Syntek BlueW-2310 miniCard)

9.1.2.Semi-Anechoic Chamber Test Setup Diagram

ANTENNA ELEVATION VARIES FROM 1 TO 4 METERS

Cable

0.8 METER

l

GROUND

PLANE

(EUT: Syntek BlueW-2310 miniCard)
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9.2.The Limit For Section 15.247(d)

Section 15.247(d): In any 100 kHz bandwidth outside the frequency band in which the
spread spectrum or digitally modulated intentional radiator is operating, the radio
frequency power that is produced by the intentional radiator shall be at least 20 dB below
that in the 100 kHz bandwidth within the band that contains the highest level of the
desired power, based on either an RF conducted or a radiated measurement, provided the
transmitter demonstrates compliance with the peak conducted power limits. If the
transmitter complies with the conducted power limits based on the use of RMS averaging
over a time interval, as permitted under paragraph (b)(3) of this section, the attenuation
required under this paragraph shall be 30 dB instead of 20 dB. Attenuation below the
general limits specified in Section 15.209(a) is not required. In addition, radiated
emissions which fall in the restricted bands, as defined in Section 15.205(a), must also

comply with the radiated emission limits specified in Section 15.209(a).

9.3.Restricted bands of operation

9.3.1.FCC Part 15.205 Restricted bands of operation
(a) Except as shown in paragraph (d) of this section, Only spurious emissions are

permitted in any of the frequency bands listed below:

MHz MHz MHz GHz
0.090-0.110 16.42-16.423 399.9-410 45-5.15
10.495-0.505 16.69475-16.69525 608-614 5.35-5.46

2.1735-2.1905 16.80425-16.80475 960-1240 7.25-7.75
4.125-4.128 25.5-25.67 1300-1427 8.025-8.5
4.17725-4.17775 37.5-38.25 1435-1626.5 9.0-9.2
4.20725-4.20775 73-74.6 1645.5-1646.5 9.3-9.5
6.215-6.218 74.8-75.2 1660-1710 10.6-12.7
6.26775-6.26825 108-121.94 1718.8-1722.2 13.25-13.4
6.31175-6.31225 123-138 2200-2300 14.47-14.5
8.291-8.294 149.9-150.05 2310-2390 15.35-16.2
8.362-8.366 156.52475-156.52525 2483.5-2500 17.7-21.4
8.37625-8.38675 156.7-156.9 2690-2900 22.01-23.12
8.41425-8.41475 162.0125-167.17 3260-3267 23.6-24.0
12.29-12.293 167.72-173.2 3332-3339 31.2-31.8
12.51975-12.52025 240-285 3345.8-3358 36.43-36.5
12.57675-12.57725 322-335.4 3600-4400 (2)
13.36-13.41

'Until February 1, 1999, this restricted band shall be 0.490-0.510

2Above 38.6

(b) Except as provided in paragraphs (d) and (e), the field strength of emission
appearing within these frequency bands shall not exceed the limits shown in
Section 15.209. At frequencies equal to or less than 1000MHz, Compliance with
the limits in Section 15.209 shall be demonstrated using measurement
instrumentation employing a CISPR quasi-peak detector. Above 1000MHz,
compliance with the emission limits in Section15.209 shall be demonstrated
based on the average value of the measured emissions. The provisions in Section
15.35 apply to these measurements.
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9.4.Configuration of EUT on Measurement

The following equipment are installed on Radiated Emission Measurement to meet the
commission requirements and operating regulations in a manner which tends to maximize
its emission characteristics in normal application.

9.4.1.Syntek BlueW-2310 miniCard (EUT)

Model Number : BlueW-2310 miniCard
Serial Number : N/A
Manufacturer . Syntek Semiconductor Co., Ltd.

9.5.0perating Condition of EUT
9.5.1.Setup the EUT and simulator as shown as Section 8.1.
9.5.2.Turn on the power of all equipment.

9.5.3.Let the EUT work in TX modes measure it. The transmit frequency are
2412-2462MHz. We select 2412MHz, 2437MHz, 2462MHz TX frequency to
transmit.

9.6.Test Procedure

The EUT and its simulators are placed on a turntable, which is 0.8 meter high above
ground. The turntable can rotate 360 degrees to determine the position of the maximum
emission level. EUT is set 3.0 meters away from the receiving antenna, which is mounted
on an antenna tower. The antenna can be moved up and down between 1.0 meter and 4
meters to find out the maximum emission level. Broadband antenna (calibrated bilog
antenna) is used as receiving antenna. Both horizontal and vertical polarizations of the
antenna are set on measurement. In order to find the maximum emission levels, all of the
interface cables must be manipulated according to ANSI C63.4: 2003 on radiated
emission measurement. The EUT was tested in 3 orthogonal planes.

The worst-case data rate for this channel to be 1Mbps for 802.11b mode and 6Mbps for
802.11g mode, based on previous with 802.11 WLAN product design architectures.

The bandwidth of test receiver (R&S ESI26) is set at 120kHz in 30-1000MHz. and set at
1MHz in above 1000MHz.

The frequency range from 30MHz to 25000MHz is checked.

The final measurement in band 9-90kHz, 110-490kHz and above 1000MHz is performed
with Average detector. Except those frequency bands mention above, the final
measurement for frequencies below 1000MHz is performed with Quasi Peak detector.
The field strength is calculated by adding the antenna factor, and cable loss, and
subtracting the amplifier gain from the measured reading. The basic equation calculation
is as follows:

Result = Reading + Corrected Factor

Where Corrected Factor = Antenna Factor + Cable Loss — Amplifier Gain
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PASS.
Date of Test: August 27 - September 1, 2009 Temperature:  25°C
EUT: Syntek BlueW-2310 miniCard Humidity: 50%
Model No.:  BlueW-2310 miniCard Power Supply: DC 3.3V
Test Mode:  802.11b Channel Low 2412MHz Test Engineer: Joe
For 30MHz-1000MHz
Corrected Factor = Antenna Factor + Cable Loss — Amplifier Gain
Frequency Reading Factor Result Limit Margin Polarization
(MHz) (dBuV/m) Corr. (dBuVv/m) | (dBuV/m) (dB)
QP (dB) QP QP QP
- - - - - - Vertical
- - - - - - Horizontal

9.7.The Field Strength of Radiation Emission Measurement Results
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For 1GHz-25GHz
Corrected Factor = Antenna Factor + Cable Loss — Amplifier Gain

Frequency | Reading(dBuV/m) Factor Result(dBuV/m) | Limit(dBuV/m) | Margin(dBuV/m) | Polarizati
(MH2) AV | peak | OB [ Ay | peak | AV | PEAK | AV | PEAK | "
2400000 | 4331 | 49.30 7.46 3585 | 4184 | 54 74 | 1815 | 3216 | Vertical
2412.016 106.10 112.17 -7.43 98.67 104.74 - - - - Vertical
4824.027 50.41 56.49 -0.19 50.22 56.30 54 74 -3.78 -17.70 Vertical
7236.035 43.35 49.47 3.05 46.40 52.52 54 74 -7.60 -21.48 Vertical
2400000 | 4221 | 4822 7.46 3475 | 4076 | 54 74 | -1925 | -3324 | Horizontal
2412.016 105.90 111.99 -7.43 98.47 104.56 - - - - Horizontal
4824.027 48.24 54.30 -0.19 48.05 5411 54 74 -5.95 -19.89 Horizontal
7236035 | 3954 | 4556 3.05 4269 | 4861 | 54 74 | -11.41 | 2539 | Horizontal

Note: 1. Emissions attenuated more than 20 dB below the permissible value are not reported.

2. *: Denotes restricted band of operation.
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Date of Test: July 15, 2009 Temperature:  25°C
EUT: Syntek BlueW-2310 miniCard Humidity: 50%
Model No.:  BlueW-2310 miniCard Power Supply: AC 120V/60Hz
Test Mode:  802.11b Channel Middle 2437MHz  Test Engineer: Joe
For 30MHz-1000MHz
Corrected Factor = Antenna Factor + Cable Loss — Amplifier Gain
Frequency Reading Factor Result Limit Margin Polarization
(MHz) (dBuV/m) Corr. (dBuV/m) | (dBuV/m) (dB)
QP (dB) QP QP QP
- - - - - - Vertical
- - - - - - Horizontal
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For 1GHz-25GHz
Corrected Factor = Antenna Factor + Cable Loss — Amplifier Gain

Frequency | Reading(dBuV/m) Factor Result(dBuV/m) | Limit(dBuV/m) | Margin(dBuV/m) | Polarizati
MHz) | av | peak | @B | Av | pEak | AV | PEAK | AV | PEAK |™"

2437.015 106.09 112.22 -7.36 98.73 104.86 - - - - Vertical
4874.027 47.84 53.89 0.09 47.93 53.98 54 74 -6.07 -20.02 Vertical
7311.034 41.02 47.14 3.22 44.24 | 50.36 54 74 -9.76 -23.64 Vertical
2437.015 105.81 111.88 -7.36 98.45 104.52 - - - - Horizontal
4874.027 47.94 54.02 0.09 48.03 | 54.11 54 74 -5.97 -19.89 | Horizontal
7311.034 39.77 45.79 3.22 42.99 | 49.01 54 74 -11.01 | -24.99 | Horizontal

Note: 1. Emissions attenuated more than 20 dB below the permissible value are not reported.

2. *: Denotes restricted band of operation.
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Date of Test: July 15, 2009 Temperature:  25°C
EUT: Syntek BlueW-2310 miniCard Humidity: 50%
Model No.:  BlueW-2310 miniCard Power Supply: AC 120V/60Hz
Test Mode:  802.11b Channel High 2462MHz Test Engineer: Joe
For 30MHz-1000MHz
Corrected Factor = Antenna Factor + Cable Loss — Amplifier Gain
Frequency Reading Factor Result Limit Margin Polarization
(MHz) (dBuV/m) Corr. (dBuV/m) | (dBuV/m) (dB)
QP (dB) QP QP QP
- - - - - - Vertical
- - - - - - Horizontal
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For 1GHz-25GHz
Corrected Factor = Antenna Factor + Cable Loss — Amplifier Gain

Frequency | Reading(dBuV/m) Factor Result(dBuV/m) | Limit(dBuV/m) | Margin(dBuV/m) | Polarizati
MHz) | av | peak | @B | Av | pEak | AV | PEAK | AV | PEAK |™"

2462.016 106.31 112.38 -7.35 98.96 105.03 - - - - Vertical
2483.500 40.96 47.00 -7.37 33.59 39.63 54 74 -20.41 -34.37 Vertical
4924.026 48.49 54.62 0.34 48.83 | 54.96 54 74 -5.17 -19.04 Vertical
7386.035 40.76 46.79 3.39 44.15 50.18 54 74 -9.85 -23.82 Vertical
2462.016 106.30 112.43 -7.35 98.95 105.08 - - - - Horizontal
2483.500 41.33 47.37 -7.37 33.96 40.00 54 74 -20.04 -34.00 Horizontal
4924.026 47.95 54.01 0.34 48.29 | 54.35 54 74 -5.71 -19.65 | Horizontal
7386.035 37.82 43.88 3.39 41.21 47.27 54 74 -12.79 -26.73 Horizontal

Note: 1. Emissions attenuated more than 20 dB below the permissible value are not reported.

2. *: Denotes restricted band of operation.
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Date of Test: August 27 - September 1, 2009 Temperature:  25°C
EUT: Syntek BlueW-2310 miniCard Humidity: 50%
Model No.:  BlueW-2310 miniCard Power Supply: DC 3.3V
Test Mode:  802.11g Channel Low 2412MHz Test Engineer: Joe
For 30MHz-1000MHz
Corrected Factor = Antenna Factor + Cable Loss — Amplifier Gain
Frequency Reading Factor Result Limit Margin Polarization
(MHz) (dBuV/m) Corr. (dBuV/m) | (dBuV/m) (dB)
QP (dB) QP QP QP
- - - - - - Vertical
- - - - - - Horizontal
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For 1GHz-25GHz
Corrected Factor = Antenna Factor + Cable Loss — Amplifier Gain

Frequency | Reading(dBuV/m) Factor Result(dBuV/m) | Limit(dBuV/m) | Margin(dBu\V/m) | Polarizati
(MHz) AV | peak | O @B 1Ay | peak | AV | PEAK | AV | PEAK | "
2400.000 42.54 48.59 -7.46 35.08 41.13 54 74 -18.92 -32.87 Vertical
2412.016 106.77 112.89 -7.43 99.34 105.46 - - - - Vertical
4824.027 48.67 54.76 -0.19 48.48 54.57 54 74 -5.52 -19.43 Vertical
7236.035 39.10 45,15 3.05 42.15 48.20 54 74 -11.85 -25.80 Vertical
2400.000 43.75 49.86 -7.46 36.29 42.40 54 74 -17.71 -31.60 Horizontal
2412.016 106.32 112.41 -7.43 98.89 104.98 - - - - Horizontal
4824.027 49.02 55.09 -0.19 48.83 54.90 54 74 -5.17 -19.10 Horizontal

Note: 1. Emissions attenuated more than 20 dB below the permissible value are not reported.

2. *: Denotes restricted band of operation.
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Date of Test: July 15, 2009 Temperature:  25°C
EUT: Syntek BlueW-2310 miniCard Humidity: 50%
Model No.:  BlueW-2310 miniCard Power Supply: AC 120V/60Hz
Test Mode: 802.11g Channel Middle 2437MHz  Test Engineer: Joe
For 30MHz-1000MHz
Corrected Factor = Antenna Factor + Cable Loss — Amplifier Gain
Frequency Reading Factor Result Limit Margin Polarization
(MHz) (dBuV/m) Corr. (dBuV/m) | (dBuV/m) (dB)
QP (dB) QP QP QP
- - - - - - Vertical
- - - - - - Horizontal
For 1GHz-25GHz
Corrected Factor = Antenna Factor + Cable Loss — Amplifier Gain
Frequency | Reading(dBuV/m) Factor Result(dBuV/m) | Limit(dBuV/m) | Margin(dBuV/m) | Polarizati
MHz) | av | peak | @B | Av | pEak | AV | PEAK | AV | PEAK |™"
2437.015 106.21 112.33 -7.36 98.85 104.97 - - - - Vertical
4874.027 48.49 54.61 0.09 48.58 | 54.70 54 74 -5.42 -19.30 Vertical
7311.034 39.72 45.85 3.22 4294 | 49.07 54 74 -11.06 | -24.93 Vertical
2437.015 106.58 112.74 -7.36 99.22 105.38 - - - - Horizontal
4874.027 45.69 51.82 0.09 45.78 51.91 54 74 -8.22 -22.09 Horizontal

Note: 1. Emissions attenuated more than 20 dB below the permissible value are not reported.

2. *: Denotes restricted band of operation.

FCC ID: V83BLUEW-2310M

ACCURATE TECHNOLOGY CO. LTD Report No. ATE20091643-2




Date of Test: July 15, 2009 Temperature:  25°C
EUT: Syntek BlueW-2310 miniCard Humidity: 50%
Model No.:  BlueW-2310 miniCard Power Supply: AC 120V/60Hz
Test Mode:  802.11g Channel High 2462MHz Test Engineer: Joe
For 30MHz-1000MHz
Corrected Factor = Antenna Factor + Cable Loss — Amplifier Gain
Frequency Reading Factor Result Limit Margin Polarization
(MHz) (dBuV/m) Corr. (dBuV/m) | (dBuV/m) (dB)
QP (dB) QP QP QP
- - - - - - Vertical
- - - - - - Horizontal

Page 49 of 114

For 1GHz-25GHz
Corrected Factor = Antenna Factor + Cable Loss — Amplifier Gain

Frequency | Reading(dBuV/m) Factor Result(dBuV/m) | Limit(dBuV/m) | Margin(dBuV/m) | Polarizati
MHz) | av | peak | @B | Av | pEak | AV | PEAK | AV | PEAK |™"

2462.016 106.34 112.46 -7.35 98.99 105.11 - - - - Vertical
2483.500 41.77 47.92 -7.37 3440 | 4055 54 74 -19.60 | -33.45 Vertical
4924.026 49.08 55.18 0.34 49.42 | 5552 54 74 -4.58 -18.48 Vertical
7386.035 41.54 47.64 3.39 44.93 51.03 54 74 -9.07 -22.97 Vertical
2462.016 106.00 112.08 -7.35 98.65 104.73 - - - - Horizontal
2483.500 41.17 47.25 -7.37 33.80 39.88 54 74 -20.20 -34.12 Horizontal
4924.026 47.65 53.78 0.34 47.99 | 54.12 54 74 -6.01 -19.88 | Horizontal

Note: 1. Emissions attenuated more than 20 dB below the permissible value are not reported.

2. *: Denotes restricted band of operation.

FCC ID: V83BLUEW-2310M

ACCURATE TECHNOLOGY CO. LTD Report No. ATE20091643-2
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§  ACCURATE TECHNOLOGY CO., LTD. Site: 986 chamber
AT c F1,Bldg,A Changyuan New Material Port Keyuan Rd, Tel-+86-0755-26503230

Science & Industry Park,Nanshan Shenzhen,P.R_China Fax:+86-0755-26503396
Job Mo.: RTTE #2715 Polarization: Horizontal
Standard: FCC Class B 3M Radiated Power Source: DC 3.3V
Testitem: Radiation Test Date: 2009/08/27
Temp.[ CYHum.(%) 25 C/50% Time: 22:57:55
EUT: Syntek BlueW-2310 miniCard Engineer Signature: Joe
Mode: TX Channal 1(802.11b) Distance: 3m

Model: BlueW-2310 miniCard

Manufacturer: Syntek Semiconductor Co., Ltd.

MNote:  Sample Mo.:091864 Report No. ATE20091643
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FCC ID: V83BLUEW-2310M ACCURATE TECHNOLOGY CO. LTD Report No. ATE20091643-2
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§  ACCURATE TECHNOLOGY CO., LTD. Site: 986 chamber
AT c F1,Bldg,A Changyuan New Material Port Keyuan Rd, Tel-+86-0755-26503230

Science & Industry Park,Nanshan Shenzhen,P.R_China Fax:+86-0755-26503396
Job No.: RTTE #2716 Polarization: Vertical
Standard: FCC Class B 3M Radiated Power Source: DC 3.3V
Testitem: Radiation Test Date: 2009/08/27
Temp.[ CYHum.(%) 25 C/50% Time: 23:00:47
EUT: Syntek BlueW-2310 miniCard Engineer Signature: Joe
Mode: TX Channal 1(802.11b) Distance: 3m

Model: BlueW-2310 miniCard

Manufacturer: Syntek Semiconductor Co., Ltd.

MNote:  Sample Mo.:091864 Report No. ATE20091643

0.0 diuy/m .
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w000 40 50 G0 0 80 00 400 500 GO0 /00 10000 MHe
No. | i) | abavimy | (@8) | (@Buvim) |muvim) | () | 2= | o |ty | e
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ACCURATE TECHNOLOGY CO,, LTD.

F1,Bldg,A,Changyuan New Material Port Keyuan Rd,
Science & Industry Park,Manshan Shenzhen,P.R.China
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Site: 966 chamber

Tel:+86-0755-26503290
Fax:+36-0755-26503356

Job Mo.: RTTE #2818
Standard: FCC Class B 3M Radiated

Horizontal
DC 3.3V

Polarization:
Power Source:

Testitem: Radiation Test Date: 2009/09/01
Temp.[ C)yHum.(%) 25 C/50% Time: 18:38:45
EUT: Syntek BlueW-2310 miniCard Engineer Signature: Joe
Mode: TX Channal 1(802.11b) Distance: 3m
Model:  BlueW-2310 miniCard
Manufacturer: Syntek Semiconductor Co., Lid.
Mote:  Sample No.:091864 Report No..ATE20091643
1100 dBu¥dm
3 limit1
a0 _ _ I i _
o] _ _ L . _
TO . . . . - .
50
50
40
30
20
0.0 ; : :
1000.000 2000 000 5000 600D 7000 BOODDS000 190000 MHz
Freq. Reading Factor Result Limit  |Margin| . | Height | Degree
No. (MHz) (dBuVim) | (dB) | (dBuVim) |(dBuvim) | (dB) | ZT5 | temi | (oegy | FETE
1 2400.000 4822 -746 40.76 T4.00 |-33.24| peak
2 2400.000) 4221 -746 34.75 54.00 |-19.25] AVG
3 2412.016( 111.99 -743 104.56 - - peak
4 2412.016| 105.90 -743 98.47 - - AVG
5 4524.027| 5430 -0.19 54.11 74.00 | -19.89 peak
G 4524027 4824 -0.19 458.05 5400 | -595| AVG
7 7236.035| 4556 3.05 458.61 74.00 |-2539| peak
& 7236.035| 3954 3.05 4259 5400 |-11.41) AVG

FCC ID: V83BLUEW-2310M

ACCURATE TECHNOLOGY CO. LTD Report No. ATE20091643-2



o ACCURATE TECHNOLOGY CO., LTD.
F1.Bldg, A ,Changyuan New Material Port Keyuan Rd,

Science & Industry Park,Manshan Shenzhen,P.R.China
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Site: 966 chamber

Tel:+86-0755-26503290

Fax:+86-0755-26503396

Job Mo.. RTTE #2817

Standard: FCC Class B 3M Radiated
Testitem: Radiation Test

Temp.{ CH¥Hum.(%) 25 CJ50%

Polarization:  Wertical

Power Source:
Data: 2009/09/01
Time: 18:35:41

DC 3.3V

EUT: Syntek BlueW-2310 miniCard Engineer Signature: Joe
Mode: TX Channal 1{802.11b}) Distance: 3m
Model:  BlueW-2310 miniCard
Manufacturer: Syntek Semiconductor Co., Ltd.
Mote:  Sample No.:091864 Report No.:ATE20091643
1100 dBu¥dm
2 5 limit 1
8 S
a0 R S -
" o L -
- i
. :
40
30
20
10.0 : : :
1000.000 2000 o000 5000 600D 7000 BODDSO000 190000 MHz
Freg. Reading Factor Result Limit  |Margin| . . | Height | Degree
No. (MHz) | (dBuvim) | (dB) | (dBuvim) |(dBuVim)| (dB) | ®%°™" | tem) | (oegy | TET
1 2400.000( 4930 -746 41.84 74.00 |-32.16| peak
2 2400.000| 4331 -746 3585 5400 |-18.15] AVG
3 2412016 1217 -743 104 74 - - peak
4 2412.016| 106.10 -743 98.67 - - AVG
5 4824027 5649 -0.18 56.30 7400 | -17.70| peak
6 4824 027 5041 -0.18 5022 5400 | -378| AVG
7 7236.035| 4947 3.05 5252 7400 |-21.48| peak
8 7236.035| 4335 3.05 46.40 5400 | -7T6D| AVG

FCC ID: V83BLUEW-2310M

ACCURATE TECHNOLOGY CO. LTD Report No. ATE20091643-2
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§  ACCURATE TECHNOLOGY CO., LTD. Site: 986 chamber
AT c F1,Bldg,A Changyuan New Material Port Keyuan Rd, Tel-+86-0755-26503230

Science & Industry Park,Nanshan Shenzhen,P.R_China Fax:+86-0755-26503396
Job No.: RTTE #2842 Polarization: Horizontal
Standard: FCC Class B 3M Radiated Power Source: DC 3.3V
Testitem: Radiation Test Date: 2009/09/01
Temp.[ CYHum.(%) 25 C/50% Time: 20:19:20
EUT: Syntek BlueW-2310 miniCard Engineer Signature: Joe
Mode: TX Channal 1(802.11b) Distance: 3m

Model: BlueW-2310 miniCard

Manufacturer: Syntek Semiconductor Co., Ltd.

MNote:  Sample Mo.:091864 Report No. ATE20091643
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§  ACCURATE TECHNOLOGY CO., LTD. Site: 986 chamber
AT c F1,Bldg,A Changyuan New Material Port Keyuan Rd, Tel-+86-0755-26503230

Science & Industry Park,Nanshan Shenzhen,P.R_China Fax:+86-0755-26503396
Job Mo.: RTTE #2841 Polarization: Vertical
Standard: FCC Class B 3M Radiated Power Source: DC 3.3V
Testitem: Radiation Test Date: 2009/09/01
Temp.[ CYHum.(%) 25 C/50% Time: 20:16:13
EUT: Syntek BlueW-2310 miniCard Engineer Signature: Joe
Mode: TX Channal 1(802.11b) Distance: 3m

Model: BlueW-2310 miniCard

Manufacturer: Syntek Semiconductor Co., Ltd.

MNote:  Sample Mo.:091864 Report No. ATE20091643
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ACCURATE TECHNOLOGY CO., LTD.

F1,Bldg,A,Changyuan New Material Port Keyuan Rd,
Science & Industry Park,Nanshan Shenzhen,P.R_China
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Site: 966 chamber

Tel:+86-0755-26503290
Fax:+86-0755-26503296

Job No.: RTTE #2718
Standard: FCC Class B 3M Radiated

Horizontal
DC 33V

Polanzation:
Power Source:

WW

Testitem: Radiation Test Date: 2009/08/27
Temp.[ CYHum.(%) 25 C/50% Time: 23:07:16
EUT: Syntek BlueW-2310 miniCard Engineer Signature: Joe
Mode: TX Channal 6(802.11b) Distance: 3m
Model:  BlueW-2310 miniCard
Manufacturer: Syntek Semiconductor Co., Ltd.
MNote:  Sample Mo.:091864 Report No. ATE20091643
0.0 diuy/m
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ACCURATE TECHNOLOGY CO., LTD.

F1,Bldg,A,Changyuan New Material Port Keyuan Rd,
Science & Industry Park,Nanshan Shenzhen,P.R_China
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Site: 966 chamber

Tel:+86-0755-26503290

Fax:

+86-0755-26503396

Job Mo.:

RTTE #2717
Standard: FCC Class B 3M Radiated

Polanzation:
Power Source:

Vertical
DC 33V

Testitem: Radiation Test Date: 2009/08/27
Temp.[ CYHum.(%) 25 C/50% Time: 23:04:15
EUT: Syntek BlueW-2310 miniCard Engineer Signature: Joe
Mode: TX Channal 6(802.11b) Distance: 3m
Model:  BlueW-2310 miniCard
Manufacturer: Syntek Semiconductor Co., Ltd.
MNote:  Sample Mo.:091864 Report No. ATE20091643
0.0 diuy/m
s s T T —
60 i i i o] B
SN S O 0 5 S SN (N T Sl

10
kb : ; ; : P
J0.000 40 50 B0 70 B0 Jod 400 500 GO0 J00 10000 MHz
Freq. Reading Factor Resuit Limit  |Margin Detector Height | Degree 2
Na: (MHz) (dBuVim) (dB) (dBuVim) | (dBuVim) | (dB) ¢ femp | {deg.)

FCC ID: V83BLUEW-2310M
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ACCURATE TECHNOLOGY CO,, LTD.

F1,Bldg,A,Changyuan New Material Port Keyuan Rd,
Science & Industry Park,Manshan Shenzhen,P.R.China
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Site: 966 chamber

Tel:+86-0755-26603290
Fax:+86-0755-26503396

Job No.: RTTE #2819 Polarization: Horizontal
Standard: FCC Class B 3M Radiated Power Source: DC 3.3V
Testitem: Radiation Test Date: 2009/09/01
Temp.[ C)yHum.(%) 25 C/50 % Time: 18:42:16
EUT: Syntek BlueW-2310 miniCard Engineer Signature; Joe
Mode: TX Channal 6(802.11b) Distance: 3m
Model:  BlueW-2310 miniCard
Manufacturer. Syntek Semiconductor Co., Lid.
Mote:  Sample No..091864 Report NoATE20091643
100 dBui/m
1 | fimit 1
A . : :
1 S S __ - -
a0 - e
. . 1 :
7O nl s = = X
50
0 .
40 W ﬂﬁbbym MUNW
U VLS puotan A |
i |
0.0 ; : :
1000.000 2000 000 5000 G000 7000 BOODOS000 190000 MHz
Freq. Reading Factor Result Limit  [Margin| _ Height | Degree
Mo, (MHz) (dBuVim) | (dB) | (dBuVim) | (dBuVim)| (dB) | 55| tem) | (ceg) | PO
1 2437.015( 111.88 -7.36 104.52 - - peak
2 2437.015( 10581 -7.36 98.45 - - AVG
3 4874.027| 5402 0.09 541 7400 |-19.89 peak
4 AB74.027| 4794 0.09 48.03 5400 | -597| AVG
5 7311.034| 4579 322 49.01 7400 |-24.99| peak
G 7311.034| 3977 3.22 4299 5400 |-11.01] AVG

FCC ID: V83BLUEW-2310M

ACCURATE TECHNOLOGY CO. LTD Report No. ATE20091643-2



ACCURATE TECHNOLOGY CO,, LTD.

F1,Bldg,A,Changyuan New Material Port Keyuan Rd,
Science & Industry Park,Manshan Shenzhen,P.R.China
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Site: 966 chamber

Tel:+86-0755-26603290

Fax

+86-0755-26503396

Job No.:

RTTE #2820

Standard: FCC Class B 3M Radiated

Polarization:

Power Source:

Yertical
DC 3.3V

Testitem: Radiation Test Date: 2009/09/01
Temp.[ C)yHum.(%) 25 C/50 % Time: 18:45:24
EUT: Syntek BlueW-2310 miniCard Engineer Signature; Joe
Mode: TX Channal 6(802.11b) Distance: 3m
Model:  BlueW-2310 miniCard
Manufacturer. Syntek Semiconductor Co., Lid.
Mote:  Sample No..091864 Report NoATE20091643
100 dBui/m
1 . ! | fimit 1
1 S S __ - -
a0 - e
. . 1 :
7O nl s = = X
50
50
40
T
= A oy
i |
0.0 ; : :
1000.000 2000 000 5000 G000 7000 BOODOS000 190000 MHz
Freq. Reading Factor Result Limit  [Margin| _ Height | Degree
Mo, (MHz) (dBuVim) | (dB) | (dBuVim) | (dBuVim)| (dB) | 55| tem) | (ceg) | PO
1 2437015 11222 -7.36 104.86 - - peak
2 2437.015( 106.09 -7.36 98.73 - - AVG
3 4874.027| 5389 0.09 53.98 7400 |-20.02| peak
4 AB74.027| 4784 0.09 47.93 5400 | -607| AVG
5 7311.034| 4714 322 50.36 7400 |-23.64| peak
G 7311.034| 4102 3.22 4424 5400 | 976 AVG

FCC ID: V83BLUEW-2310M

ACCURATE TECHNOLOGY CO. LTD Report No. ATE20091643-2
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§  ACCURATE TECHNOLOGY CO., LTD. Site: 986 chamber
AT c F1,Bldg,A Changyuan New Material Port Keyuan Rd, Tel-+86-0755-26503230

Science & Industry Park,Nanshan Shenzhen,P.R_China Fax:+86-0755-26503396
Job Mo.: RTTE #2843 Polarization: Horizontal
Standard: FCC Class B 3M Radiated Power Source: DC 3.3V
Testitem: Radiation Test Date: 2009/09/01
Temp.[ CYHum.(%) 25 C/50% Time: 20:23:26
EUT: Syntek BlueW-2310 miniCard Engineer Signature: Joe
Mode: TX Channal 6(802.11b) Distance: 3m

Model: BlueW-2310 miniCard

Manufacturer: Syntek Semiconductor Co., Ltd.

MNote:  Sample Mo.:091864 Report No. ATE20091643
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§  ACCURATE TECHNOLOGY CO., LTD. Site: 986 chamber
AT c F1,Bldg,A Changyuan New Material Port Keyuan Rd, Tel-+86-0755-26503230

Science & Industry Park,Nanshan Shenzhen,P.R_China Fax:+86-0755-26503396
Job Mo.: RTTE #2844 Polarization: Vertical
Standard: FCC Class B 3M Radiated Power Source: DC 3.3V
Testitem: Radiation Test Date: 2009/09/01
Temp.[ CYHum.(%) 25 C/50% Time: 20:26:31
EUT: Syntek BlueW-2310 miniCard Engineer Signature: Joe
Mode: TX Channal 6(802.11b) Distance: 3m

Model: BlueW-2310 miniCard

Manufacturer: Syntek Semiconductor Co., Ltd.

MNote:  Sample Mo.:091864 Report No. ATE20091643
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ACCURATE TECHNOLOGY CO., LTD.

F1,Bldg,A,Changyuan New Material Port Keyuan Rd,
Science & Industry Park,Nanshan Shenzhen,P.R_China
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Site: 966 chamber

Tel:+86-0755-26503290
Fax:+86-0755-26503296

Job Mo.:

RTTE #2719
Standard: FCC Class B 3M Radiated

Polanzation:

Power Source:

Horizontal
DC 33V

Testitem: Radiation Test Date: 2009/08/27
Temp.[ CYHum.(%) 25 C/50% Time: 23:10:51
EUT: Syntek BlueW-2310 miniCard Engineer Signature: Joe
Mode: TX Channal 11(802.11b) Distance: 3m
Model:  BlueW-2310 miniCard
Manufacturer: Syntek Semiconductor Co., Ltd.
MNote:  Sample Mo.:091864 Report No. ATE20091643
0.0 diuy/m
fimit =
" | s z z
50
4n . _ i
g bosssdesnsd e boded

10
kb : ; : ! £t
J0.000 40 50 B0 70 B0 Jod 400 500 GO0 J00 10000 MHz
Freq. Reading Factor Resuit Limit  |Margin Detector Height | Degree 2
Na: (MHz) (dBuVim) (dB) (dBuVim) | (dBuVim) | (dB) ¢ femp | {deg.)
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ACCURATE TECHNOLOGY CO., LTD.

F1,Bldg,A,Changyuan New Material Port Keyuan Rd,
Science & Industry Park,Nanshan Shenzhen,P.R_China
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Site: 966 chamber

Tel:+86-0755-26503290
Fax:+86-0755-26503296

Job No.: RTTE #2720
Standard: FCC Class B 3M Radiated

Vertical
DC 33V

Polanzation:
Power Source:

i BT T LR e T P o e T G i T L |

Testitem: Radiation Test Date: 2009/08/27
Temp.[ CYHum.(%) 25 C/50% Time: 23:13:40
EUT: Syntek BlueW-2310 miniCard Engineer Signature: Joe
Mode: TX Channal 11(802.11b) Distance: 3m
Model:  BlueW-2310 miniCard
Manufacturer: Syntek Semiconductor Co., Ltd.
MNote:  Sample Mo.:091864 Report No. ATE20091643
0.0 diuy/m
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FCC ID: V83BLUEW-2310M

ACCURATE TECHNOLOGY CO. LTD Report No. ATE20091643-2



ACCURATE TECHNOLOGY CO., LTD.

F1.Bldg, A ,Changyuan New Material Port Keyuan Rd,

Science & Industry Park,Manshan Shenzhen,P.R.China
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Site: 966 chamber

Tel:+86-0755-26503290
Fax:+86-0755-26503396

Job No.: RTTE #2822
Standard: FCC Class B 3M Radiated
Testitemn: Radiation Test

Polarization:

Power Source:

Data: 2009/09/01

Horizontal
DC 3.3V

Temp.{ C)Hum.(%) 25 C/50% Time: 18:52:31
EUT: Syntek BlueW-2310 miniCard Engineer Signature: Joe
Mode: TX Channal 11(802.11b) Distance: 3m
Model:  BlueW-2310 miniCard
Manufacturer: Syntek Semiconductor Co., Ltd.
Mote:  Sample No.:091864 Report No.:ATE20091643
1100 dBu¥dm
] ; limit1:
01 N U
a0 R S -
" o L -
7o - - - - -
50
50
N iien o
30
20
10.0 : : :
1000.000 2000 o000 5000 600D 7000 BODDSO000 190000 MHz
Freg. Reading Factor Result Limit  |Margin| . . | Height | Degree
No. (MHz) | (dBuvim) | (dB) | (dBuvim) |(dBuVim)| (dB) | ®%°™" | tem) | (oegy | TET
1 2462.016( 11243 -7.35 105.08 - - peak
2 2462.016| 106.30 -7.35 58.95 - - AVG
3 2483500 4737 -7.37 40.00 7400 |-34.00| peak
4 2483500 4133 -7.37 3396 5400 |-2004| AVG
5 4924 026| 54.01 0.34 54 35 7400 |-19.65 peak
6 4924 026| 4795 0.34 4529 5400 | 571 AVG
7 7386.035| 4383 339 4727 7400 |-2673| peak
8 7386.035| 3782 339 41.21 5400 |-1279) AVG

FCC ID: V83BLUEW-2310M
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9 ACCURATE TECHNOLOGY CO., LTD. Site: 966 chamber
F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503250

Science & Industry Park,Manshan Shenzhen,P.R.China Fax:+86-0755-26503396
Job Mo.: RTTE #2821 Polarization: Vertical
Standard: FCC Class B 3M Radiated Power Source: DC 3.3V
Testitem: Radiation Test Date: 2009/09/01
Temp.{ C)Hum.(%) 25 C/50% Time: 18:49:27
EUT: Syntek BlueW-2310 miniCard Engineer Signature: Joe
Mode: TX Channal 11(802.11b) Distance: 3m
Model:  BlueW-2310 miniCard
Manufacturer: Syntek Semiconductor Co., Ltd.
Mote:  Sample No.:091864 Report No.:ATE20091643
1100 dBu¥dm
] ; ; limit1:
a0 R
3 E
50 : X
0 MW
0 WWW.\NW :
20
10.0 : : : :
1000.000 2000 o000 5000 600D 7000 BODDSO000 190000 MHz
Freg. Reading Factor Result Limit  |Margin| . . | Height | Degree
No. (MHz) | (dBuvim) | (dB) | (dBuvim) |(dBuVim)| (dB) | ®%°™" | tem) | (oegy | TET
1 2462.016( 11238 -7.35 105.03 - - peak
2 2462.016( 106.31 -7.35 598.96 - - AVG
3 2483500 4700 -7.37 3963 7400 |-34.37| peak
4 2483500 4096 -7.37 3359 5400 |-2041) AVG
5 4924 026| 5462 0.34 54 96 7400 |-19.04 peak
6 4924 026| 4845 0.34 4883 5400 | -B1T| AVG
7 7386.035| 4679 339 5018 7400 |-23.82| peak
8 7386.035| 4076 339 44 15 5400 | -985| AVG

FCC ID: V83BLUEW-2310M ACCURATE TECHNOLOGY CO. LTD Report No. ATE20091643-2
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§  ACCURATE TECHNOLOGY CO., LTD. Site: 986 chamber
AT c F1,Bldg,A Changyuan New Material Port Keyuan Rd, Tel-+86-0755-26503230

Science & Industry Park,Nanshan Shenzhen,P.R_China Fax:+86-0755-26503396
Job Mo.: RTTE #2846 Polarization: Horizontal
Standard: FCC Class B 3M Radiated Power Source: DC 3.3V
Testitem: Radiation Test Date: 2009/09/01
Temp.[ CYHum.(%) 25 C/50% Time: 20:33:42
EUT: Syntek BlueW-2310 miniCard Engineer Signature: Joe
Mode: TX Channal 11(802.11b) Distance: 3m

Model: BlueW-2310 miniCard

Manufacturer: Syntek Semiconductor Co., Ltd.

MNote:  Sample Mo.:091864 Report No. ATE20091643
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§  ACCURATE TECHNOLOGY CO., LTD. Site: 986 chamber
AT c F1,Bldg,A Changyuan New Material Port Keyuan Rd, Tel-+86-0755-26503230

Science & Industry Park,Nanshan Shenzhen,P.R_China Fax:+86-0755-26503396
Job Mo.: RTTE #2845 Polarization: Vertical
Standard: FCC Class B 3M Radiated Power Source: DC 3.3V
Testitem: Radiation Test Date: 2009/09/01
Temp.[ CYHum.(%) 25 C/50% Time: 20:30:37
EUT: Syntek BlueW-2310 miniCard Engineer Signature: Joe
Mode: TX Channal 11(802.11b) Distance: 3m

Model: BlueW-2310 miniCard

Manufacturer: Syntek Semiconductor Co., Ltd.

MNote:  Sample Mo.:091864 Report No. ATE20091643
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§  ACCURATE TECHNOLOGY CO., LTD. Site: 986 chamber
AT c F1,Bldg,A Changyuan New Material Port Keyuan Rd, Tel-+86-0755-26503230

Science & Industry Park,Nanshan Shenzhen,P.R_China Fax:+86-0755-26503396

Job Mo.: RTTE #2722
Standard: FCC Class B 3M Radiated
Testitem: Radiation Test

Polanization: Horizontal
Powsr Source: DC 3.3V
Date: 2009/08/27

Temp.[ CYHum.(%) 25 C/50% Time: 23:20:10
EUT: Syntek BlueW-2310 miniCard Engineer Signature: Joe
Mode: TX Channal 1(802.11g) Distance: 3m
Model:  BlueW-2310 miniCard
Manufacturer: Syntek Semiconductor Co., Ltd.
MNote:  Sample Mo.:091864 Report No. ATE20091643
0.0 diuy/m
fimit =
" | s z z
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kb : ; : ! £t
J0.000 40 50 B0 70 B0 Jod 400 500 GO0 J00 10000 MHz
Freq. Reading Factor Resuit Limit  |Margin Detector Height | Degree 2
Na: (MHz) (dBuVim) (dB) (dBuVim) | (dBuVim) | (dB) ¢ femp | {deg.)

FCC ID: V83BLUEW-2310M

ACCURATE TECHNOLOGY CO. LTD Report No. ATE20091643-2
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§  ACCURATE TECHNOLOGY CO., LTD. Site: 986 chamber
AT c F1,Bldg,A Changyuan New Material Port Keyuan Rd, Tel-+86-0755-26503230

Science & Industry Park,Nanshan Shenzhen,P.R_China Fax:+86-0755-26503396
Job Mo.: RTTE #2721 Polarization: Vertical
Standard: FCC Class B 3M Radiated Power Source: DC 3.3V
Testitem: Radiation Test Date: 2009/08/27
Temp.[ CYHum.(%) 25 C/50% Time: 23:17:05
EUT: Syntek BlueW-2310 miniCard Engineer Signature: Joe
Mode: TX Channal 1(802.11g) Distance: 3m

Model: BlueW-2310 miniCard

Manufacturer: Syntek Semiconductor Co., Ltd.

MNote:  Sample Mo.:091864 Report No. ATE20091643
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ACCURATE TECHNOLOGY CO., LTD.
F1,Bldg,A,Changyuan New Material Port Keyuan Rd,

Page 70 of 114

Site: 966 chamber

Tel:+86-0755-26603290

Science & Industry Park,Manshan Shenzhen,P.R.China

Fax:+86-0755-26503396

Job No.:

RTTE #2823

Standard: FCC Class B 3M Radiated

Test item:

Radiation Test

Temp.{ Cy¥Hum.(%) 25 C/50%
EUT:
Mode:
Model:

Polarization:  Horizontal
Power Source: DC 3.3V
Date: 2009/09/01

Time: 19:00:34
Syntek BlueW-2310 miniCard Engineer Signature; Joe
TX Channal 1(802.11g) Distance: 3m

BlueW-2310 miniCard
Manufacturer. Syntek Semiconductor Co., Lid.

Mote:  Sample No..091864 Report NoATE20091643
100 i/
3 ] ; 5 limit1:
G111 LSO RNy, | SO __ . -
a0 - e
" o B -
7o = = 2 = =
60 . : : .
! ! & :
0 ; B |
T YN 5|
s PRI | i i i
0
0.0 ; : ;
1000000 2000 3000 5000 GUDO 7000 BOUDS000 18000.0 MHz
Freq. Reading Factor Result Limit  [Margin| _ Height | Degree
Mo, (MHz) (dBuVim) | (dB) | (dBuVim) | (dBuVim)| (dB) | 55| tem) | (ceg) | PO
1 2400.000| 4986 -7 46 42.40 7400 |-3160| peak
2 2400.000| 4375 746 36.29 R400 |-17.71] AVG
3 2412016 11241 743 104.98 - - peak
4 2412.016| 106.32 743 98.89 - - AVG
5 4824027 5509 -0.19 54.90 7400 |-19.10( peak
] 4824 027| 4902 -0.19 48.83 R400 | -BAT| AVG

FCC ID: V83BLUEW-2310M

ACCURATE TECHNOLOGY CO. LTD Report No. ATE20091643-2




ACCURATE TECHNOLOGY CO., LTD.

F1.Bldg, A ,Changyuan New Material Port Keyuan Rd,
Science & Industry Park,Manshan Shenzhen,P.R.China
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Site: 966 chamber

Tel:+86-0755-26503290
Fax:+86-0755-26503396

Job No.. RTTE #2824
Standard: FCC Class B 3M Radiated
Testitem: Radiation Test
Temp.{ CH¥Hum.(%) 25 CJ50%

Polarization:

Power Source:
Data: 2009/09/01
Time: 19:03:42

Yertical
DC 3.3V

EUT: Syntek BlueW-2310 miniCard Engineer Signature: Joe
Mode: TX Channal 1{802.11g) Distance: 3m
Model:  BlueW-2310 miniCard
Manufacturer: Syntek Semiconductor Co., Ltd.
Mote:  Sample No.:091864 Report No.:ATE20091643
1100 dBu¥dm
] 5 5 limit 1
7 N S
3 !
1 5 ;
* | W
a0 :
20
10.0 : : :
1000.000 2000 o000 5000 600D 7000 BODDSO000 190000 MHz
Freg. Reading Factor Result Limit  |Margin| . . | Height | Degree
No. (MHz) | (dBuvim) | (dB) | (dBuvim) |(dBuVim)| (dB) | ®%°™" | tem) | (oegy | TET
1 2400.000 4855 -746 41.13 74.00 |-32.87| peak
2 2400.000 4254 -746 35.08 5400 |-1892) AVG
3 2412016 11288 -743 105 .46 - - peak
4 2412.016( 106.77 -743 59.34 - - AVG
5 4824027 5476 -0.18 54 57 7400 |-19.43 peak
6 4824 027 4867 -0.18 45 48 5400 | -Bh2| AVG
7 7236.035| 4515 3.05 4520 7400 |-2580| peak
8 7236.035 3910 3.05 4215 5400 |-11.85] AVG

FCC ID: V83BLUEW-2310M

ACCURATE TECHNOLOGY CO. LTD Report No. ATE20091643-2
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AT c F1,Bldg,A,Changyuan New Material Port Keyuan Rd,

Science & Industry Park,Nanshan Shenzhen,P.R_China

Page 72 of 114

Site: 966 chamber

Tel:+86-0755-26503290
Fax:+86-0755-26503296

Job Mo.: RTTE #2847
Standard: FCC Class B 3M Radiated
Testitem: Radiation Test

Polanzation:
Power Source:

Horizontal
DC 33V
Date: 2009/09/01

Temp.[ CYHum.(%) 25 C/50% Time: 20:41:28
EUT: Syntek BlueW-2310 miniCard Engineer Signature: Joe
Mode: TX Channal 1(802.11g) Distance: 3m
Model:  BlueW-2310 miniCard
Manufacturer: Syntek Semiconductor Co., Ltd.
MNote:  Sample Mo.:091864 Report No. ATE20091643
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@ ACCURATE TECHNOLOGY CO., LTD.
AT c F1,Bldg,A,Changyuan New Material Port Keyuan Rd,

Science & Industry Park,Nanshan Shenzhen,P.R_China
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Site: 966 chamber

Tel:+86-0755-26503290
Fax:+86-0755-26503296

Job Mo.: RTTE #2848
Standard: FCC Class B 3M Radiated
Testitem: Radiation Test

Polanzation:
Power Source:

Vertical
DC 33V
Date: 2009/09/01

Temp.[ CYHum.(%) 25 C/50% Time: 20:44:32
EUT: Syntek BlueW-2310 miniCard Engineer Signature: Joe
Mode: TX Channal 1(802.11g) Distance: 3m
Model:  BlueW-2310 miniCard
Manufacturer: Syntek Semiconductor Co., Ltd.
MNote:  Sample Mo.:091864 Report No. ATE20091643
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§  ACCURATE TECHNOLOGY CO., LTD. Site: 986 chamber
AT c F1,Bldg,A Changyuan New Material Port Keyuan Rd, Tel-+86-0755-26503230

Science & Industry Park,Nanshan Shenzhen,P.R_China Fax:+86-0755-26503396

Job No.: RTTE #2723 Polarization: Horizontal
Standard: FCC Class B 3M Radiated Power Source: DC 3.3V
Testitem: Radiation Test Date: 2009/08/27
Temp.[ CYHum.(%) 25 C/50% Time: 23:23:46
EUT: Syntek BlueW-2310 miniCard Engineer Signature: Joe
Mode: TX Channal 6(802.11g) Distance: 3m
Model:  BlueW-2310 miniCard
Manufacturer: Syntek Semiconductor Co., Ltd.
MNote:  Sample Mo.:091864 Report No. ATE20091643
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Freq. Reading Factor Resuit Limit  |Margin Detectr | 5900 | Degree |

Wk (MHz) (dBuMim) | (dB) | (dBuVim) |({dBuVim) | (dB) “) tem) | (deg)
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§  ACCURATE TECHNOLOGY CO., LTD. Site: 986 chamber
AT c F1,Bldg,A Changyuan New Material Port Keyuan Rd, Tel-+86-0755-26503230

Science & Industry Park,Nanshan Shenzhen,P.R_China Fax:+86-0755-26503396
Job Mo.: RTTE #2724 Polarization: Vertical
Standard: FCC Class B 3M Radiated Power Source: DC 3.3V
Testitem: Radiation Test Date: 2009/08/27
Temp.[ CYHum.(%) 25 C/50% Time: 23:26:44
EUT: Syntek BlueW-2310 miniCard Engineer Signature: Joe
Mode: TX Channal 6(802.11g) Distance: 3m

Model: BlueW-2310 miniCard

Manufacturer: Syntek Semiconductor Co., Ltd.

MNote:  Sample Mo.:091864 Report No. ATE20091643
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ACCURATE TECHNOLOGY CO,, LTD.

F1,Bldg,A,Changyuan New Material Port Keyuan Rd,
Science & Industry Park,Manshan Shenzhen,P.R.China
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Site: 966 chamber

Tel:+86-0755-26603290
Fax:+86-0755-26503396

Job No.: RTTE #2826 Polarization: Horizontal
Standard: FCC Class B 3M Radiated Power Source: DC 3.3V
Testitem: Radiation Test Date: 2009/09/01
Temp.[ C)yHum.(%) 25 C/50 % Time: 19:10:45
EUT: Syntek BlueW-2310 miniCard Engineer Signature: Joe
Mode: TX Channal 6(802.11g) Distance: 3m
Model:  BlueW-2310 miniCard
Manufacturer. Syntek Semiconductor Co., Lid.
Mote:  Sample No..091864 Report NoATE20091643
100 dBui/m
1 | ! 5 fimit1:
20 g e
. . 1 :
7O nl s = = X
50
i a -
WP W,
L W Y WWM%M
w [ = |
i |
0.0 ; : :
1000.000 2000 000 5000 G000 7000 BOODOS000 190000 MHz
Freq. Reading Factor Result Limit |Margin Height | Degree
Mo, (MHz) (dBuVim) | (dB) | (dBuVim) | (dBuVim)| (dB) | 55| tem) | (ceg) | PO
1 2437015 11274 -7.36 105.38 - - peak
2 2437.015( 106.58 -7.36 99.22 - - AVG
3 4874.027| 5182 0.09 51.91 7400 |-22.09| peak
4 4874.027| 45869 0.09 4578 5400 | -B22| AVG

FCC ID: V83BLUEW-2310M

ACCURATE TECHNOLOGY CO. LTD Report No. ATE20091643-2



ACCURATE TECHNOLOGY CO,, LTD.

F1,Bldg,A,Changyuan New Material Port Keyuan Rd,
Science & Industry Park,Manshan Shenzhen,P.R.China
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Site: 966 chamber

Tel:+86-0755-26603290
Fax:+86-0755-26503396

Job Mo.: RTTE #2825 Polarization: Vertical
Standard: FCC Class B 3M Radiated Power Source: DC 3.3V
Testitem: Radiation Test Date: 2009/09/01
Temp.[ C)yHum.(%) 25 C/50 % Time: 19:07:39
EUT: Syntek BlueW-2310 miniCard Engineer Signature; Joe
Mode: TX Channal 6(802.11g) Distance: 3m
Model:  BlueW-2310 miniCard
Manufacturer. Syntek Semiconductor Co., Lid.
Mote:  Sample No..091864 Report NoATE20091643
100 dBui/m
1 | fimit 1
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Freq. Reading Factor Result Limit  [Margin| _ Hsight | Degree
Mo, (MHz) (dBuVim) | (dB) | (dBuVim) | (dBuVim)| (dB) | 55| tem) | (ceg) | PO
1 2437015 11233 -7.36 104.97 - - peak
2 2437.015( 106.21 -7.36 98.85 - - AVG
3 4874.027| 54561 0.09 54.70 7400 |-19.30| peak
4 AB74.027| 4849 0.09 4858 5400 | -B42| AVG
5 7311.034| 4585 322 49.07 T74.00 |-24.93| peak
G 7311.034| 3972 3.22 4294 5400 |-11.06] AVG

FCC ID: V83BLUEW-2310M

ACCURATE TECHNOLOGY CO. LTD Report No. ATE20091643-2



Page 78 of 114

§  ACCURATE TECHNOLOGY CO., LTD. Site: 986 chamber
AT c F1,Bldg,A Changyuan New Material Port Keyuan Rd, Tel-+86-0755-26503230

Science & Industry Park,Nanshan Shenzhen,P.R_China Fax:+86-0755-26503396
Job Mo.: RTTE #2850 Polarization: Horizontal
Standard: FCC Class B 3M Radiated Power Source: DC 3.3V
Testitem: Radiation Test Date: 2009/09/01
Temp.[ CYHum.(%) 25 C/50% Time: 20:51:42
EUT: Syntek BlueW-2310 miniCard Engineer Signature: Joe
Mode: TX Channal 6(802.11g) Distance: 3m

Model: BlueW-2310 miniCard

Manufacturer: Syntek Semiconductor Co., Ltd.

MNote:  Sample Mo.:091864 Report No. ATE20091643
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§  ACCURATE TECHNOLOGY CO., LTD. Site: 986 chamber
AT c F1,Bldg,A Changyuan New Material Port Keyuan Rd, Tel-+86-0755-26503230

Science & Industry Park,Nanshan Shenzhen,P.R_China Fax:+86-0755-26503396
Job Mo.: RTTE #2849 Polarization: Vertical
Standard: FCC Class B 3M Radiated Power Source: DC 3.3V
Testitem: Radiation Test Date: 2009/09/01
Temp.[ CYHum.(%) 25 C/50% Time: 20:48:40
EUT: Syntek BlueW-2310 miniCard Engineer Signature: Joe
Mode: TX Channal 6(802.11g) Distance: 3m

Model: BlueW-2310 miniCard

Manufacturer: Syntek Semiconductor Co., Ltd.

MNote:  Sample Mo.:091864 Report No. ATE20091643
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F1,Bldg,A,Changyuan New Material Port Keyuan Rd,
Science & Industry Park,Nanshan Shenzhen,P.R_China
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Site: 966 chamber

Tel:+86-0755-26503290
Fax:+86-0755-26503296

Job Mo.:

Test item:
Temp.{
EUT:
Mode:
Model:

RTTE #2726
Standard: FCC Class B 3M Radiated
Radiation Test
C)YHum.(%) 25 C/50%
Syntek BlueW-2310 miniCard
TX Channal 11(802.11g)
BlueW-2310 miniCard

Manufacturer: Syntek Semiconductor Co., Ltd.

Polanization: Horizontal
Powsr Source: DC 3.3V

Date: 2009/08/27
Time: 23:32:59

Engineer Signature: Joe

Distance:  3m

MNaote:

Sample No.:091864 Report No (ATE20091643
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F1,Bldg,A,Changyuan New Material Port Keyuan Rd,
Science & Industry Park,Nanshan Shenzhen,P.R_China
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Site: 966 chamber

Tel:+86-0755-26503290
Fax:+86-0755-26503296

Job No.: RTTE #2725
Standard: FCC Class B 3M Radiated

Vertical
DC 33V

Polanzation:
Power Source:

Testitem: Radiation Test Date: 2009/08/27
Temp.[ CYHum.(%) 25 C/50% Time: 23:29:59
EUT: Syntek BlueW-2310 miniCard Engineer Signature: Joe
Mode: TX Channal 11(802.11g) Distance: 3m
Model:  BlueW-2310 miniCard
Manufacturer: Syntek Semiconductor Co., Ltd.
MNote:  Sample Mo.:091864 Report No. ATE20091643
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Freq. Reading Factor Resuit Limit  |Margin Detector Height | Degree 2
Na: (MHz) (dBuVim) (dB) (dBuVim) | (dBuVim) | (dB) ¢ femp | {deg.)

FCC ID: V83BLUEW-2310M
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F1,Bldg,A,Changyuan New Material Port Keyuan Rd,
Science & Industry Park,Manshan Shenzhen,P.R.China
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Site: 966 chamber

Tel:+86-0755-26603290
Fax:+86-0755-26503396

Job No.:

RTTE #2827

Standard: FCC Class B 3M Radiated

Test item:

Radiation Test

Temp. C)YHum.%) 25 C/50%

Polarization:

Power Source:
Date: 2009/09/01
Time: 19:14:56

Horizontal
DC 3.3V

EUT: Syntek BlueW-2310 miniCard Engineer Signature; Joe
Mode: TX Channal 11(802.11g) Distance: 3m
Model:  BlueW-2310 miniCard
Manufacturer. Syntek Semiconductor Co., Lid.
Mote:  Sample No..091864 Report NoATE20091643

100 dBui/m
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Freq. Reading Factor Result Limit  [Margin| _ Height | Degree

Mo, (MHz) (dBuVim) | (dB) | (dBuVim) | (dBuVim)| (dB) | 55| tem) | (ceg) | PO
1 2462.016( 112.08 -7.35 104.73 - - peak
2 2462.016( 106.00 -7.35 98.65 - - AVG
3 2453500 4725 -1.37 39.88 7400 |-34.12| peak
4 24835001 4117 -7.37 33.80 54.00 |-20.20|1 AVG
5 4924.026| 5378 0.34 54.12 7400 |-19.88 peak
G 4924 026| 4765 0.34 47.99 5400 | -6.01[ AVG

FCC ID: V83BLUEW-2310M

ACCURATE TECHNOLOGY CO. LTD Report No. ATE20091643-2



ACCURATE TECHNOLOGY CO., LTD.

F1.Bldg, A ,Changyuan New Material Port Keyuan Rd,
Science & Industry Park,Manshan Shenzhen,P.R.China
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Site: 966 chamber

Tel:+86-0755-26503290

Fax:

+36-0755-26503396

Job Mo.. RTTE #2828

Standard: FCC Class B 3M Radiated
Testitem: Radiation Test

Temp.{ CH¥Hum.(%) 25 CJ50%

Polarization:

Power Source:

Data: 2009/09/01

Time: 19:18:04

Yertical
DC 3.3V

EUT: Syntek BlueW-2310 miniCard Engineer Signature: Joe
Mode: TX Channal 11(802.11g) Distance: 3m
Model:  BlueW-2310 miniCard
Manufacturer: Syntek Semiconductor Co., Ltd.
Mote:  Sample No.:091864 Report No.:ATE20091643
1100 dBu¥dm
] ; ; limit1:
01 N U
a0 R SO S SO S U
50 : g
a0 :
20
10.0 : : :
1000.000 2000 o000 5000 600D 7000 BODDSO000 190000 MHz
Freg. Reading Factor Result Limit  |Margin| . . | Height | Degree
No. (MHz) | (dBuvim) | (dB) | (dBuvim) |(dBuVim)| (dB) | ®%°™" | tem) | (oegy | TET
1 2462.016( 11246 -7.35 105.11 - - peak
2 2462.016| 106.34 -7.35 58.99 - - AVG
3 2483500 4792 -7.37 4055 7400 |-33.45| peak
4 24835001 4177 -7.37 34.40 5400 |-1960| AVG
5 4924 026| 55138 0.34 5552 7400 |-18.48 peak
6 4924 026| 4908 0.34 4942 5400 | -458| AVG
7 7386.035| 4764 339 51.03 7400 |-22497| peak
8 7386.035| 4154 339 4493 5400 | -507| AVG
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§  ACCURATE TECHNOLOGY CO., LTD. Site: 986 chamber
AT c F1,Bldg,A Changyuan New Material Port Keyuan Rd, Tel-+86-0755-26503230

Science & Industry Park,Nanshan Shenzhen,P.R_China Fax:+86-0755-26503396
Job Mo.: RTTE #2851 Polarization: Horizontal
Standard: FCC Class B 3M Radiated Power Source: DC 3.3V
Testitem: Radiation Test Date: 2009/09/01
Temp.[ CYHum.(%) 25 C/50% Time: 20:55:46
EUT: Syntek BlueW-2310 miniCard Engineer Signature: Joe
Mode: TX Channal 11(802.11g) Distance: 3m

Model: BlueW-2310 miniCard

Manufacturer: Syntek Semiconductor Co., Ltd.

MNote:  Sample Mo.:091864 Report No. ATE20091643

0.0 dHuY/m

lomat1: e

&0

50

an

1

0.0 :

18000.000 20000 25000 0HHz
No- | i) | apavim) | @By | Buvim) | aBuvim) | (ay | 22 | e | Gy | "
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§  ACCURATE TECHNOLOGY CO., LTD. Site: 986 chamber
AT c F1,Bldg,A Changyuan New Material Port Keyuan Rd, Tel-+86-0755-26503230

Science & Industry Park,Nanshan Shenzhen,P.R_China Fax:+86-0755-26503396
Job No.: RTTE #2852 Polarization: Vertical
Standard: FCC Class B 3M Radiated Power Source: DC 3.3V
Testitem: Radiation Test Date: 2009/09/01
Temp.[ CYHum.(%) 25 C/50% Time: 20:58:51
EUT: Syntek BlueW-2310 miniCard Engineer Signature: Joe
Mode: TX Channal 11(802.11g) Distance: 3m

Model: BlueW-2310 miniCard

Manufacturer: Syntek Semiconductor Co., Ltd.

MNote:  Sample Mo.:091864 Report No. ATE20091643

0.0 dHuY/m

lomat1: e

&0

50

0 Lot |

an

1

0.0 :

18000.000 20000 25000 0HHz
No- | i) | apavim) | @By | Buvim) | aBuvim) | (ay | 22 | e | Gy | "
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10.CONDUCTED SPURIOUS EMISSION COMPLIANCE TEST

10.1.Block Diagram of Test Setup

= Low Loss Cable Spectrum
Analyzer

(EUT: Syntek BlueW-2310 miniCard)

10.2.The Requirement For Section 15.247(d)

Section 15.247(d): In any 100 kHz bandwidth outside the frequency band in which the
spread spectrum or digitally modulated intentional radiator is operating, the radio
frequency power that is produced by the intentional radiator shall be at least 20 dB below
that in the 100 kHz bandwidth within the band that contains the highest level of the
desired power, based on either an RF conducted or a radiated measurement, provided the
transmitter demonstrates compliance with the peak conducted power limits. If the
transmitter complies with the conducted power limits based on the use of RMS averaging
over a time interval, as permitted under paragraph (b)(3) of this section, the attenuation
required under this paragraph shall be 30 dB instead of 20 dB. Attenuation below the
general limits specified in Section 15.209(a) is not required. In addition, radiated
emissions which fall in the restricted bands, as defined in Section 15.205(a), must also
comply with the radiated emission limits specified in Section 15.209(a).

10.3.EUT Configuration on Measurement

The following equipment are installed on the emission measurement to meet the
commission requirements and operating regulations in a manner which tends to maximize
its emission characteristics in normal application.

10.3.1.Syntek BlueW-2310 miniCard (EUT)

Model Number : BlueW-2310 miniCard
Serial Number : N/A
Manufacturer :  Syntek Semiconductor Co., Ltd.

FCC ID: V83BLUEW-2310M ACCURATE TECHNOLOGY CO. LTD Report No. ATE20091643-2
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10.4.0perating Condition of EUT
10.4.1.Setup the EUT and simulator as shown as Section 10.1.
10.4.2.Turn on the power of all equipment.

10.4.3.Let the EUT work in TX modes measure it. The transmit frequency are
2412-2462MHz. We select 2412MHz, 2437MHz, 2462MHz TX frequency to
transmit.

10.5.Test Procedure

10.5.1.The transmitter output was connected to the spectrum analyzer via a low loss
cable.

10.5.2.Set RBW of spectrum analyzer to 100kHz and VBW to 300kHz.

10.5.3.The Conducted Spurious Emission was measured and recorded.

10.6.Test Result
Pass.

The spectrum analyzer plots are attached as below.
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TX 802.11b Channel Low 2412MHz (30MHz-1GHz)

<= Agilent  10:31:37 Aug 22, 2009 R T Marker
Mkrl 273.23 MHz
Ref 30 dBm Atten 40 dB -36.6 dBm Select Marker
#Peak
1 2 3 4
Log
10
dB/ Normal
Delta
Delta Pair
(Tracking Ref)
Ref Delta
Span Pair
Span Center
Off
Start 30 MHz Stop 1 GHz llvloc;r;
#Res BW 100 kHz #VBW 300 kHz  Sweep 100.9 ms (1701 pts)

C:INTUIL.WMF file saved

TX 802.11b Channel Low 2412MHz (1GHz-5GHz)

5 Agilent  10:33:36 Aug 22, 2009 R T G
Mkrl 2.388 GHz
Ref 30 dBm Atten 40 dB 8.334 dBm Select Marker
#Peak
1 2 3 4
Log
10
dB/ Norma
Delta
Delta Pair
(Tracking Ref)
Ref Deltg
Span Pair
Span Center
Off
Start 1 GHz Stop 5 GHz More
1of 2

#Res BW 100 kHz #VBW 300 kHz Sweep 414.4 ms (1700 pts)

C:INTUIL.WMF file saved

FCC ID: V83BLUEW-2310M
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TX 802.11b Channel Low 2412MHz (5GHz-10GHz)

= Agilent  10:34:43 Aug 22, 2009 R T Marker
Mkrl 7.204 GHz
Ref 30 dBm Atten 40 dB -34.07 dBm Ry NN ey
#Peak
1 2 3 4
Log
10
dB/ Norma
Delta
Delta Pair
(Tracking Ref)
Ref Delta;
Span Pair
Span Center
Off
Start 5 GHz Stop 10 GHz More
1 of 2

#Res BW 100 kHz #VBW 300 kHz Sweep 518 ms (1698 pts)

C:INTUL.WMF file saved

TX 802.11b Channel Low 2412MHz (10GHz-15GHz)
“ Agilent  10:35:36 Aug 22, 2009 R T

Marker
Mkrl 13.090 GHz
Ref 30 dBm Atten 40 dB -35.08 dBm Select Marker
#Peak
1 2 3 4
Log
10
ds/ Normal
Delta
Delta Pair
(Tracking Ref)
Ref Delta]
Span Pair
Span Center
Off
Start 10 GHz Stop 15 GHz Jhore
#Res BW 100 kHz #VBW 300 kHz Sweep 518 ms (1698 pts)

C:INTUIL.WMF file saved

FCC ID: V83BLUEW-2310M
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TX 802.11b Channel Low 2412MHz (15GHz-20GHz)

== Agilent  10:37:28 Aug 22, 2009 R T Marker
Mkrl 18.525 GHz
Ref 30 dBm Atten 40 dB -35.18 dBm Select Marker
#Peak
1 2 3 4
Log
10
dB/ Norma
Delta
Delta Pair
(Tracking Ref)
Ref Delta;
Span Pair
Span Center
Off
Start 15 GHz Stop 20 GHz More
1 of 2

#Res BW 100 kHz #VBW 300 kHz Sweep 518 ms (1698 pts)

C:INTUL.WMF file saved

TX 802.11b Channel Low 2412MHz (20GHz-25GHz)
- Agilent  10:38:54 Aug 22, 2009 R T

Marker
Mkrl 24.422 GHz
Ref 30 dBm Atten 40 dB -34.76 dBmM Ry NN Py
#Peak
1 2 3 4
Log
10
dB/ Norma
Delta
Delta Pair
(Tracking Ref)
Ref Delta;
Span Pair
Span Center
Off
Start 20 GHz Stop 25 GHz e
1of2

#Res BW 100 kHz #VBW 300 kHz Sweep 518 ms (1698 pts)
C:INTUL.WMF file saved
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TX 802.11b Channel Middle 2437MHz (30MHz-1GHz)

< Agilent  10:41:13 Aug 22, 2009 R T Marker
Mkrl 252.39 MHz
Ref 30 dBm Atten 40 dB BRI oot Marker
#Peak
1 2 3 4
Log
10
dB/ Normal
Delta
Delta Pair
(Tracking Ref)
Ref Deltaj
Span Pair
Span Center
Off
Start 30 MHz Stop 1 GHz More
1of2

#Res BW 100 kHz #VBW 300 kHz Sweep 100.9 ms (1710 pts)

C:INTUIL.WMF file saved

TX 802.11b Channel Middle 2437MHz (1GHz-5GHz)
% Agllent  10:45:13 Aug 22, 2009 R T

Marker
Mkrl 2.412 GHz
Ref 30 dBm Atten 40 dB SRS oot Marker
#Peak
1 2 3 4
Log
10
dB/ Norma
Delta
Delta Pair
(Tracking Ref)
Ref Delta;
Span Pair
Span Center
Off
Start 1 GHz Stop 5 GHz e
1of2

#Res BW 100 kHz #VBW 300 kHz Sweep 414.4 ms (1710 pts)

C:INTUL.WMF file saved

FCC ID: V83BLUEW-2310M
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TX 802.11b Channel Middle 2437MHz (5GHz-10GHz)

= Agilent  10:46:34 Aug 22, 2009 R T Marker
Mkrl 7.285 GHz
Ref 30 dBm Atten 40 dB -34.41dBm Ry NN Ey
#Peak
1 2 3 4
Log
10
dB/ Norma
Delta
Delta Pair
(Tracking Ref)
Ref Delta;
Span Pair
Span Center
Off
Start 5 GHz Stop 10 GHz More
1 of 2

#Res BW 100 kHz #VBW 300 kHz Sweep 518 ms (1710 pts)

C:INTUL.WMF file saved

TX 802.11b Channel Middle 2437MHz (10GHz-15GHz)

- Agilent  10:47:42 Aug 22, 2009 R T Marker
Mkrl 12.261 GHz
Ref 30 dBm Atten 40 dB -34.87 dBm Select Marker
#Peak
1 2 3 4
Log
10
dB/ Normal
Delta
Delta Pair
(Tracking Ref)
Ref Delta)
Span Pair
Span Center
Off
Start 10 GHz Stop 15 GHz More
1of2

#Res BW 100 kHz #VBW 300 kHz Sweep 518 ms (1710 pts)

C:INTUIL.WMF file saved
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TX 802.11b Channel Middle 2437MHz (15GHz-20GHz)

== Agilent  10:48:28 Aug 22, 2009 R T Marker
Mkrl 17.363 GHz
Ref 30 dBm Atten 40 dB -35.82dBm Select Marker
#Peak
1 2 3 4
Log
10
dB/ Norma
Delta
Delta Pair
(Tracking Ref)
Ref Delta;
Span Pair
Span Center
Off
Start 15 GHz Stop 20 GHz More
1 of 2

#Res BW 100 kHz #VBW 300 kHz Sweep 518 ms (1710 pts)

C:INTUL.WMF file saved

TX 802.11b Channel Middle 2437MHz (20GHz-25GHz)
i Agilent  10:49:35 Aug 22, 2009 R T

Marker
Mkrl 24.919 GHz
Ref 30 dBm Atten 40 dB -34.43 dBm Select Marker
#Peak
1 2 3 4
Log
10
dB/ Normal
Delta
Delta Pair
(Tracking Ref)
Ref Deltg’
Span Pair
Span Center
Off
Start 20 GHz Stop 25 GHz 1'\"0?26
#Res BW 100 kHz #VBW 300 kHz Sweep 518 ms (1710 pts)

C:INTUIL.WMF file saved

FCC ID: V83BLUEW-2310M
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TX 802.11b Channel High 2462MHz (30MHz-1GHz)

= Agilent  10:51:36 Aug 22, 2009 R T Marker
Mkrl 133.88 MHz
Ref 30 dBm Atten 40 dB SR oo ot Marker
#Peak
1 2 3 4
Log
10
dB/ Norma
Delta
Delta Pair
(Tracking Ref)
Ref Delta;
WWWMMW Span Pair
AA Span Center
Off
Start 30 MHz Stop 1 GHz More
1of2

#Res BW 100 kHz #VBW 300 kHz Sweep 100.9 ms (1710 pts)

C:INTUL.WMF file saved

TX 802.11b Channel High 2462MHz (1GHz-5GHz)
%: Agilent  10:53:10 Aug 22, 2009 R T

Marker
Mkrl 2.444 GHz
Ref 30 dBm Atten 40 dB SRZRCIE oot Marker
#Peak
1 2 3 4
Log
10
dB/ 1 Norma
Delta
Delta Pair
(Tracking Ref)
Ref Delta;
Span Pair
Span Center
Off
Start 1 GHz Stop 5 GHz e
1of2

#Res BW 100 kHz

#VBW 300 kHz Sweep 414.4 ms (1710 pts)

C:INTUL.WMF file saved
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TX 802.11b Channel High 2462MHz (5GHz-10GHz)

= Agilent  10:54:11 Aug 22, 2009 R T Marker
Mkrl 7.353 GHz
Ref 30 dBm Atten 40 dB SRR o ot Marker
#Peak
1 2 3 4
Log
10
dB/ Norma
Delta
Delta Pair
(Tracking Ref)
Ref Delta;
Span Pair
Span Center
Off
Start 5 GHz Stop 10 GHz More
1 of 2

#Res BW 100 kHz #VBW 300 kHz Sweep 518 ms (1710 pts)

C:INTUL.WMF file saved

TX 802.11b Channel High 2462MHz (10GHz-15GHz)
“ Agilenf  10:55:12 Aug 22, 2009 R T

Marker
Mkrl 12.331 GHz
Ref 30 dBm Atten 40 dB -34.77 dBm Select Marker
#Peak
1 2 3 4
Log
10
dB/ Normal
Delta
Delta Pair
(Tracking Ref)
Ref Deltg’
Span Pair
Span Center
Off
Start 10 GHz Stop 15 GHz 1'\"0?26
#Res BW 100 kHz #VBW 300 kHz Sweep 518 ms (1710 pts)

C:INTUIL.WMF file saved
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TX 802.11b Channel High 2462MHz (15GHz-20GHz)

= Agilenf  10:55:53 Aug 22, 2009 R T Marker
Mkrl 16.825 GHz
Ref 30 dBm Atten 40 dB SERAAEIUM oot Marker
#Peak
1 2 3 4
Log
10
dB/ Normal
Delta
Delta Pair
(Tracking Ref)
Ref Deltaj
Span Pair
Span Center
Off
Start 15 GHz Stop 20 GHz More
1of2

#Res BW 100 kHz
C:INTUIL.WMF file saved

#VBW 300 kHz Sweep 518 ms (1710 pts)

TX 802.11b Channel High 2462MHz (20GHz-25GHz)

- Agilenf  10:56:42 Aug 22, 2009 R T Marker
Mkrl 24.993 GHz
Ref 30 dBm Atten 40 dB -35.02dBm Iy ANV,
#Peak
1 2 3 4
Log
10
dB/ Normal
Delta
Delta Pair
(Tracking Ref)
Ref Deltaj
Span Pair
Span Center
Off
Start 20 GHz Stop 25 GHz 1'\"0?26
#Res BW 100 kHz #VBW 300 kHz Sweep 518 ms (1710 pts)

C:INTUIL.WMF file saved
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TX 802.11g Channel Low 2412MHz (30MHz-1GHz)

= Agilent  10:58:17 Aug 22, 2009 R T Marker
Mkrl 284.29 MHz
Ref 30 dBm Atten 40 dB -36.47 dBm Select Marker
#Peak
1 2 3 4
Log
10
dB/ Normal
Delta
Delta Pair
(Tracking Ref)
Ref Deltaj
Span Pair
Span Center
Off
Start 30 MHz Stop 1 GHz More
1of2

#Res BW 100 kHz
C:INTUIL.WMF file saved

#VBW 300 kHz Sweep 100.9 ms (1710 pts)

TX 802.11g Channel Low 2412MHz (1GHz-5GHZz)

= Agilenf  11:00:19 Aug 22, 2009 R T Marker
Mkrl 2.381 GHz
Ref 30 dBm Atten 40 dB 5.764 dBm Select Marker
#Peak
1 2 3 4
Log
10
dB/ Normal
Delta
Delta Pair
(Tracking Ref)
Ref Deltaj
Span Pair
Span Center
Off
Start 1 GHz Stop 5 GHz i\ﬂo?ge
#Res BW 100 kHz #VBW 300 kHz Sweep 414.4 ms (1710 pts)

C:INTUIL.WMF file saved

FCC ID: V83BLUEW-2310M
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TX 802.11g Channel Low 2412MHz (5GHz-10GHz)

= Agilenf  11:01:25 Aug 22, 2009 R T Marker
Mkrl 7.214 GHz
Ref 30 dBm Atten 40 dB -34.96 dBm Select Marker
#Peak
1 2 3 4
Log
10
dB/ Normal
Delta
Delta Pair
(Tracking Ref)
Ref Deltaj
Span Pair
Span Center
Off
Start 5 GHz Stop 10 GHz More
1of2

#Res BW 100 kHz
C:INTUIL.WMF file saved

#VBW 300 kHz Sweep 518 ms (1710 pts)

TX 802.11g Channel Low 2412MHz (10GHz-15GHZz)

- Agilent  11:21:42 Aug 22, 2009 R T Marker
Mkrl 12.410 GHz
Ref 30 dBm Atten 40 dB SERUIEIU S0t Marker
#Peak
1 2 3 4
Log
10
dB/ Normal
Delta
Delta Pair
(Tracking Ref)
Ref Deltaj
Span Pair
Span Center
Off
Start 10 GHz Stop 15 GHz 1'\"0?26
#Res BW 100 kHz #VBW 300 kHz Sweep 518 ms (1710 pts)

C:INTUIL.WMF file saved
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Page 98 of 114

ACCURATE TECHNOLOGY CO. LTD Report No. ATE20091643-2



TX 802.11g Channel Low 2412MHz (15GHz-20GHZz)

<= Agilenf  11:03:19 Aug 22, 2009 R T Marker
Mkrl 16.896 GHz
Ref 30 dBm Atten 40 dB SERZEIUM oot Marker
#Peak
1 2 3 4
Log
10
dB/ Normal
Delta
Delta Pair
(Tracking Ref)
Ref Deltaj
Span Pair
Span Center
Off
Start 15 GHz Stop 20 GHz More
1of2

#Res BW 100 kHz #VBW 300 kHz Sweep 518 ms (1710 pts)
C:INTUL.WMF file saved

TX 802.11g Channel Low 2412MHz (20GHz-25GHz)

% Agllent  11:04:06 Aug 22, 2009 R Marker
Mkrl 24.984 GHz
Ref 30 dBm Atten 40 dB -34.46 dBmM _ g RVt
#Peak
1 2 3 4
Log =
10
dB/ Normal
Delta
Delta Pair
(Tracking Ref)
Ref Deltal
Span Pair
Span Center
Off
Start 20 GHz Stop 25 GHz Jhore
#Res BW 100 kHz #VBW 300 kHz Sweep 518 ms (1710 pts)

C:INTUIL.WMF file saved
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TX 802.11g Channel Middle 2437MHz (30MHz-1GHz)

= Agilent  11:19:12 Aug 22, 2009 R T Marker
Mkrl 104.66 MHz
Ref 30 dBm Atten 40 dB -36.67 dBm Iy NIV
#Peak
1 2 3 4
Log
10
dB/ Normal
Delta
Delta Pair
(Tracking Ref)
Ref Deltaj
Span Pair
Span Center
Off
Start 30 MHz Stop 1 GHz More
1of2

#Res BW 100 kHz
C:INTUIL.WMF file saved

#VBW 300 kHz  Sweep 100.9 ms (1710 pts)

TX 802.11g Channel Middle 2437MHz (1GHz-5GHZz)

= Agilenf  11:06:57 Aug 22, 2009 R T Marker
Mkrl 2.408 GHz
Ref 30 dBm Atten 40 dB 4514 dBm Select Marker
#Peak
1 2 3 4
Log
10
dB/ Normal
Delta
Delta Pair
(Tracking Ref)
Ref Deltaj
Span Pair
Span Center
Off
Start 1 GHz Stop 5 GHz 1|\/|ch>r2e
#Res BW 100 kHz #VBW 300 kHz Sweep 414.4 ms (1710 pts)

C:INTUIL.WMF file saved
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TX 802.11g Channel Middle 2437MHz (5GHz-10GHz)

= Agilent  11:07:57 Aug 22, 2009 R T Marker
Mkrl 7.824 GHz
Ref 30 dBm Atten 40 dB -34.77 dBm Select Marker
#Peak
1 2 3 4
Log
10
as/ Normal
Delta
Delta Pair
(Tracking Ref)
Ref Delta]
Span Pair
Span Center
Off
Start 5 GHz Stop 10 GHz More
1of 2

#Res BW 100 kHz #VBW 300 kHz Sweep 518 ms (1710 pts)
C:INTUL.WMF file saved

TX 802.11g Channel Middle 2437MHz (10GHz-15GHz)

% Agllent  11:08:48 Aug 22, 2009 R Marker
Mkrl 12.445 GHz
Ref 30 dBm Atten 40 dB SRR oot Marker
#Peak
1 2 3 4
Log -
10
dB/ Normal
Delta
Delta Pair
(Tracking Ref)
Ref Deltal
Span Pair
Span Center
Off
Start 10 GHz Stop 15 GHz Jhore
#Res BW 100 kHz #VBW 300 kHz Sweep 518 ms (1710 pts)

C:INTUIL.WMF file saved
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TX 802.11g Channel Middle 2437MHz (15GHz-20GHz)

% Agllent  11:00:26 Aug 22, 2009 R Marker
Mkrl 18.881 GHz
Ref 30 dBm Atten 40 dB SN S jcct Marker
#Peak
1 2 3 4
Log -
10
dB/ Normal
Delta
Delta Pair
(Tracking Ref)
Ref DeltgI
Span Pair
Span Center
Off
Start 15 GHz Stop 20 GHz LAlel
1of2

#Res BW 100 kHz #VBW 300 kHz Sweep 518 ms (1710 pts)
C:INTUIL.WMF file saved

TX 802.11g Channel Middle 2437MHz (20GHz-25GHz)

- Agilenf  11:10:20 Aug 22, 2009 R T Marker
Mkrl 24.993 GHz
Ref 30 dBm Atten 40 dB -34.64 dBm Select Marker
#Peak
1 2 3 4
Log
10
dB/ Normal
Delta
Delta Pair
(Tracking Ref)
Ref Deltaj
Span Pair
Span Center
Off
Start 20 GHz Stop 25 GHz 1'\"0?29
#Res BW 100 kHz #VBW 300 kHz Sweep 518 ms (1710 pts)

C:INTUIL.WMF file saved
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TX 802.11g Channel High 2462MHz (30MHz-1GHz)

= Agilent  11:11:31 Aug 22, 2009 R T Marker
Mkrl 275.11 MHz
Ref 30 dBm Atten 40 dB R oot Marker
#Peak
1 2 3 4
Log
10
dB/ Normal
Delta
Delta Pair
(Tracking Ref)
Ref Deltaj
Span Pair
Span Center
Off
Start 30 MHz Stop 1 GHz More
1of2

#Res BW 100 kHz #VBW 300 kHz  Sweep 100.9 ms (1710 pts)

C:INTUIL.WMF file saved

TX 802.11g Channel High 2462MHz (1GHz-5GHz)

- Agilenf  11:13:25 Aug 22, 2009 R T Marker
Mkrl 2.435 GHz
Ref 30 dBm Atten 40 dB 4.61 dBm Select Marker
#Peak
1 2 3 4
Log
10
dB/ Normal
Delta
Delta Pair
(Tracking Ref)
Ref Deltaj
Span Pair
Span Center
Off
Start 1 GHz Stop 5 GHz 1|\/|ch>r2e
#Res BW 100 kHz #VBW 300 kHz Sweep 414.4 ms (1710 pts)

C:INTUIL.WMF file saved
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TX 802.11g Channel High 2462MHz (5GHz-10GHz)

% Agllent  11:14:08 Aug 22, 2009 R Marker
Mkrl 6.945 GHz
Ref 30 dBm Atten 40 dB -34.950BM _ IRV
#Peak
1 2 3 4
Log =
10
dB/ Normal
Delta
Delta Pair
(Tracking Ref)
Ref Deltal
Span Pair
Span Center
Off
Start 5 GHz Stop 10 GHz RIS
1of2

#Res BW 100 kHz #VBW 300 kHz Sweep 518 ms (1710 pts)
C:INTUIL.WMF file saved

TX 802.11g Channel High 2462MHz (10GHz-15GHz)

= Agilenf  11:15:05 Aug 22, 2009 R T Marker
Mkrl 12.290 GHz
Ref 30 dBm Atten 40 dB -34.21 dBm Select Marker
#Peak
1 2 3 4
Log
10
dB/ Normal
Delta
Delta Pair
(Tracking Ref)
Ref Deltaj
Span Pair
Span Center
Off
Start 10 GHz Stop 15 GHz 1'\"0?29
#Res BW 100 kHz #VBW 300 kHz Sweep 518 ms (1710 pts)

C:INTUIL.WMF file saved
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TX 802.11g Channel High 2462MHz (15GHz-20GHz)

= Agilenf  11:15:56 Aug 22, 2009 R T Marker
Mkrl 15.490 GHz
Ref 30 dBm Atten 40 dB -34.94 dBm Select Marker
#Peak
1 2 3 4
Log
10
dB/ Normal
Delta
Delta Pair
(Tracking Ref)
Ref Deltaj
Span Pair
Span Center
Off
Start 15 GHz Stop 20 GHz More
1of2

#Res BW 100 kHz
C:INTUIL.WMF file saved

#VBW 300 kHz Sweep 518 ms (1710 pts)

TX 802.11g Channel High 2462MHz (20GHz-25GHz)

- Agilenf  11:16:38 Aug 22, 2009 R T Marker
Mkrl 24.971 GHz
Ref 30 dBm Atten 40 dB -34.68 dBm Select Marker
#Peak
1 2 3 4
Log
10
dB/ Normal
Delta
Delta Pair
(Tracking Ref)
Ref Deltaj
Span Pair
Span Center
Off
Start 20 GHz Stop 25 GHz 1'\"0?29
#Res BW 100 kHz #VBW 300 kHz Sweep 518 ms (1710 pts)

C:INTUIL.WMF file saved

FCC ID: V83BLUEW-2310M
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11.AC POWER LINE CONDUCTED EMISSION FOR FCC PART

15 SECTION 15.207(A)

11.1.Block Diagram of Test Setup

11.1.1.Block diagram of connection between the EUT and simulators

EUT

AC Mains |
<«— Adapter Notebook Emluator

(EUT: Syntek BlueW-2310 miniCard)

11.1.2.Shielding Room Test Setup Diagram

= Vertical Rafe C
E G.?u:-::;.:i P'.?u;emn :
% Iy Test R eceiver
)
:Q ———
N — HHHH <
] TEwio
=
~]
e
3 {
J[ed
L%
o
LIS N T~—

REeference Ground Plane

(EUT: Syntek BlueW-2310 miniCard)

11.2.The Emission Limit

11.2.1.Conducted Emission Measurement Limits According to Section 15.207(a)

Frequency Limit dB(uV)

(MHz) Quasi-peak Level Average Level
0.15 - 0.50 66.0 -56.0 * 56.0 -46.0 *
0.50 - 5.00 56.0 46.0
5.00 - 30.00 60.0 50.0

* Decreases with the logarithm of the frequency.
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11.3.Configuration of EUT on Measurement

The following equipment are installed on the Conducted Emission Measurement to meet
the commission requirements and operating regulations in a manner which tends to
maximize its emission characteristics in normal application.

11.3.1.Syntek BlueW-2310 miniCard (EUT)

Model Number : BlueW-2310 miniCard
Serial Number : N/A
Manufacturer . Syntek Semiconductor Co., Ltd.

11.4.0perating Condition of EUT
11.4.1.Setup the EUT and simulator as shown as Section 11.1.
11.4.2.Turn on the power of all equipment.

11.4.3.Let the EUT work in TX (802.11b Channel Middle, 802.11g Channel Middle)
mode measure it.

11.5.Test Procedure

The EUT is put on the plane 0.8m high above the ground by insulating support and is
connected to the power mains through a line impedance stabilization network (L.I.S.N.).
This provides a 50ohm coupling impedance for the EUT system. Please refer the block
diagram of the test setup and photographs. Both sides of AC lines are checked to find out
the maximum conducted emission. In order to find the maximum emission levels, the
relative positions of equipment and all of the interface cables shall be changed according
to ANSI C63.4: 2003 on Conducted Emission Measurement.

The bandwidth of test receiver (R & S ESCS30) is set at 9kHz.

The frequency range from 150kHz to 30MHz is checked.

FCC ID: V83BLUEW-2310M ACCURATE TECHNOLOGY CO. LTD Report No. ATE20091643-2



11.6.Power Line Conducted Emission Measurement Results

PASS.

The frequency range from 150kHz to 30MHz is checked.

Page 108 of 114

Date of Test: August 28, 2009 Temperature:  25°C
EUT: Syntek BlueW-2310 miniCard Humidity: 50%
Model No.:  BlueW-2310 miniCard Power Supply: AC 120V/ 60Hz
Test Mode: TX 802.11b Channel Middle Test Engineer: Joe
Frequency Result Limit Margin Detector Line
(MHz) (dBuV) (dBuV) (dB)
0.190505 46.10 64 -17.9 QP
0.515791 38.40 56 -17.6 QP
1.773602 36.70 56 -19.3 QP
Neutral
0.190505 39.20 54 -14.8 AV
0.572085 30.70 46 -15.3 AV
0.952653 28.90 46 -17.1 AV
0.190505 45.50 64 -18.5 QP
0.515791 38.00 56 -18.0 QP
0.975700 37.20 56 -18.8 QP Li
ive
0.190505 37.90 54 -16.1 AV
0.572085 30.70 46 -15.3 AV
1.048241 29.40 46 -16.6 AV

Emissions attenuated more than 20 dB below the permissible value are not reported.

The spectral diagrams are attached as below.
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Date of Test: August 28, 2009 Temperature:  25°C
EUT: Syntek BlueW-2310 miniCard Humidity: 50%
Model No.:  BlueW-2310 miniCard Power Supply: AC 120V/ 60Hz
Test Mode: TX 802.11g Channel Middle Test Engineer: Joe
Frequency Result Limit Margin Detector Line
(MH2z) (dBuV) (dBuVv) (dB)
0.190505 46.10 64 -17.9 QP
0.515791 38.30 56 -17.7 QP
0.879689 37.10 56 -18.9 QP
Neutral
0.188993 39.00 54 -15.1 AV
0.532495 30.50 46 -15.5 AV
0.952653 29.00 46 -17.0 AV
0.190505 45.50 64 -18.5 QP
0.515791 38.00 56 -18.0 QP
0.975700 37.40 56 -18.6 QP Li
ive
0.188993 37.70 54 -16.4 AV
0.572085 30.70 46 -15.3 AV
1.048241 29.60 46 -16.4 AV

Emissions attenuated more than 20 dB below the permissible value are not reported.
The spectral diagrams are attached as below.
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CONDUCTED EMISSION STANDARD FCC PART 15B

EUT: Syntek BlueW-2310 minicard M/N:BlusW-2310 miniCard
Manufactursr: Syntsk S 'cor“u't' Co., Ltd.

Operating Condition: Wi-Fi MHz 802.11b)

Test Site: 1#shieldin 1g Room

Opsrator: Joe

Test Specification: Va 120V/60Hz

Comment: Sample No.:0%18€4 EReport No.:ATEZO0051643

Start of Test: 8/28/2009 / 3:24:32FM

SCAN TABLE: "V 150K-30MHz fin"

Short Description: _SUB_STD_VTERMZ 70
Start Stop Step Detector Meas.
Fregqusency Frequency Width Time
150.0 kHz 30.0 MH=z 0.8 % QuasiPeak 1.0 =
Rverage
Level [dBuY]
BD____T_ _____ [ R N - - i D L r-—~-"T—- T ~Tr~— -
1 1 1 1 1 1 1 1 1 1
| | 1 | 1 1 1 | 1 |
Wk---+----—- B

30\ ___I‘:’ -——'r' "I'H"t]_ ~ -"""'_"___T _____ r=—=~"T- =T~ "r=7T°T7
/ I| -t I'l,h'n A 'AJ,.Aqul s }‘,.‘ :_L |
20 ] ﬂﬂ " % A L+’+'h1m$q
1 I 1 [ | I I
| 1 1 1 1 1 1 1 1 1 1
10 +———-= F———4%——d4——F—4+ -+ +-———————— +-———= 1
[} [} [} | [} | | [ | |
1 1 1 | 1 | | Lo | |
0 M M M M . L . )
150k 300k 400k 600k SDDk ™ ZM M 4M EM EM  8M 10M 20M  30M
Frequency [Hz]
X X ¥MES Joe0828-10_fin
+ + +MES Joel828-10_finz
MES Joe(823-10 pre
MES Joe0828
—TIM T B QP
1T F B AV
MEASUREMENT RESULT: "JbEOSQB—lq_fin"
a/28/200% 3:26PM
Fregquency Level Transd Limit Margin Detector Lins TE
MH=z dBuv dB dBuv dB
0 4¢.10 11.2 64 17.%9 @ N GND
0. 33.40 12.0 1) 17.€ QP N GND
1.7 36.70 11.7 56 19.3 QP N GND
MEASUREMENT RESULT: "Joe0828-10 fin2"
8/28/200% 3:26PM
Fragquency Level Transd Limit Margin Detsector Lins TE
I°.:-: dBuv dB dBuv dB
0.15%0505 39.20 11.2 54 14.8 AW N GND
0.572085 30.70 12.0 48 15.3 &av N GND
0.952653 28.90 11.8 48 17.1 &AW N GND
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unew-2

310 miniCard

EUT: s M/ usW-2
Manufacturer: ] , Ltd
Operating Condition: W
Tezt Site 1
Operator: Cde
Test Specification Vb 120V t'HZ
Comment : Sample L_ N PATEZO091643
Start of Test: 8/28/2009 / 3:2_.:3PM
SCAN TABLE:I"V 150K-30MHz fin"
Short Description: _SUB_STD _VTERMZ 1.70
Start Stop Step Detector Meas. IF Transducer
F_eq sncy Fregquency Width Time Bandw.
150.0 kHz 30.0 MH= 0.8 % QuasiPeak 1.0 s 9 kHz NSLEB12e 2008
Lverage
Level [dBuY]
BD r-r-ros T T T T T T T T TTT T T T r--TrT-TaIT T ToTrTh TS T T T T T T T T TS T T T T 1
1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1
1 | [ | | 1 1 | | | [ | |
70 e R T 4o ———
1 | [ | | 1 1 | | | [ | |
1 | [ | | 1 1 | | | [ | |
| I ) S e L __ L L L L L L ]
60 | I | | 1 l | | | [ | |
| [ | | I [} | | | [ | |
| | I_1 | | 1 L | | | Ll | |
50 e T L T AT I N T |
T T T T T T T 1 I I I [ I I
40 By ____ v ___v_ Ly R I
o i | i o] l | byl | i i
30 | {4 H L i - M -' 'r-.-+ -------------- s St
WY bl T R e e
20 _Il_\ °_|J _l 'I T», i.',”‘” ‘Aiw ‘JN W f&nlf Jﬂ&uﬁ. vﬂ“'~ __'q_'AH".c-,«"l."#’}amﬁf_____i‘__f _____ \
| 1 ] (! 1 1 1 [ N 1 I
' ) ‘1l H
Y I | 14 _L UL S S S S S O 5 S ]
I | -[I\ [ | I I | | | [ | |
1 | | | [ | | 1 1 | | | [} | |
D L L L L I | L L L L L L L L L L L L L ]
150k 300k 400k 600k 800k 1M M 3M  4M 5M B6M M 10M 20M  30M
Frequency [Hz]
x x xMES Joe
+ + +MES Joe
ME5 Joe
ME5 Joe
——T.TM  FCC QP
T  FCC BV
MEASUREMENT RESULT: "JbEOSZE—OQ_fin”
8/28/200% 3:23PM
Freguency Lewvel Transd Limit Margin Detector Line PE
MHz dBuv d dBuv dB
0 45.50 11.2 G4 18.5 0QF Ll GND
0 38.00 12.0 56 18.0 QP Ll GND
0 37.20 11.8 58 18.8 B Ll GND
MEASUREMENT RESULT: WJonSZ&—OQ_finZ”
8/28/200% 3:23PM
Freguency Level Transd Limit Margin Detsector Line IE
MHz dBuv dB dBuv dB
0.150505 7 11.2 54 le.l &RV Ll GND
0.572085 30 12.0 48 15.3 &V Ll GND
1.048241 29 11.8 48 16.6 RV Ll GND
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ACCURATE TECHNOLOGY CO.,LTD
CONDUCTED EMISSION STANDARD FCC PART 15B

EUT: Syntek BlueW-23210 miniCar M/N:BluseW-2310 miniCard
Manufacturer: Syntek = Ltd.
Operating Condition: Wi-
Test Site: 14zl
Operator: J
Test Specification A
Comment : Sample No.:091364 EReport No.:ARTEZOO0S51643
Start of Test B/2B8/2009 / 3:27:23PM
SCAN TABLE: "V 150K-30MHz fin"
Short Description: _SUB_STD_WTERMZ 1.70
Start Stop Step Detector Meas. IF Transducer
Frequency Fregquency Width Time Bandw.
150.0 kHz 30.0 MH=z 0.8 % QuasiPeak 1.0 = 9 kH=z NSLKE1Z& Z008

Averade

&0
70

60

50

40
30 -_._I—Trlrli—h—:.l A

] 1 ]
! | |
| | )
Y IeHT F T T T T T T T T | s ni S e B I N I i T v A
Tl [ | {
| |
+

20 H-¢ 114

T PR S N LY Ay, |

I 'b“ 1 [
i‘ 1 1 1 1 1 1 1 1 1 1
1moF---+----~ “H-fa-t === + - F———+——d4—— b=+ -4 -——————— —— +-———- 1
I [ | | | | | | | [ |
1 | [ | | | | | | | [} |
150k 600k 800k 1M ZM M 4M M BM  BM 10M 20M  30M
Frequency [Hz]
¥ x xMES Joe
+ + +MES Jae
MES Joe
MES Joe
LT FCC
——T.TM  FCC
MEASUREMENT RESULT: "JbEOSQB—l;_fin"
a/28/200% 3:29PM
Frequency Level Transd Limit Margin Detector Lins IE
MHz dBuv dB dBuv dB
0. 48.10 11.2 04 17.9 QP N GHND
0 38.30 1z2.0 Se 17.7 QP N GHND
0 37.10 11.9 Eé 18.9 QP N GND
MEASUREMENT RESULT: "JbEOSQB—ll_fin2”
2/28/2009% 3:29PM
Frequency Level Transd Limit Margin Detector Line IE
MH= dBuv dB dBuv dB
0.188953 35.00 11.2 c4 15.1 AWV N GHND
0.532455 30.50 12.0 LE 15.5 AWV N GND
0.952653 25%.00 11.8 LE 17.0 AV N GND
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ACCURATE TECHNOLOGY CO.,LTD
CONDUCTED EMISSION STANDARD FCC PART 15B

EUT: Syntek BlueW-2310 minicCar M/N:BlueW-2310 miniCard
Manufactursr: gyntek Semiconductor Co., Ltd.

Cpev“t'“g Condition: Wi-Fi (2437MH=z 802.1

Tezt Site: Lﬁciielding Room

SCAN TABLE: "V 150K-30MHz fin"

Short Description: _SUB_STD VTERMZ 1.70

Start Stop Step Detector Meas. IF Transducsr
Freguency Frequency Width Time Bandw.

150.0 kHz 30.0 MH=z 0.8 % QuasiPeak 1.0 s % kH=z NSLKE812&6 2008

Level [dBuV]

&0
70
60
50
40 I
[
30 CT
[} Al
20 _'ll_ 3 ahn f‘rﬁ'ﬂ‘” W {t g‘&b‘ﬁfﬂ' Wiy e ,_a"_,'x'-,tr.aﬁh‘.'rﬁa' _____ bt A
! ",l' '|'r"'.'.:‘|; oy ! !
pll
L I““'F “““““ — A A e i i
| | | | | | | | 1 [ 1 1
D L L L L L L L L L L L L ]
150k 300k dUDk 2M 3M  4M 5M BM M 10M 20M  20Mm
Frequency [Hz]
X ¥ ¥MES Joe08Z3
+ + +MES Jos0323
MES Joel3ZB
MES Jos0313
e .TH FCC 135B QP
LI FCC 15B v
MEASUREMENT RESULT: "Joe0828-12 fin"
8/28/200% 3:3ZBM
Freguency Level Transd Limit Margin Detector Line FE
MHz dBuvV dB dBuv dB
0 45,50 11.Z2 04 13.3 QP Ll GHND
0 38.00 12.0 Se 13.0 QP Ll GHD
0. 37.40 11.8 Se 13.&¢ QP Ll GHND
MEASUREMENT RESULT: "Joe(0828-12 finz2"
8/28/2009% 3:32PM
Fredqu Level Transd ILimit Margin Detector Line rE
dBuv d dBuv dB
0.18859%3 37.70 11.2 54 le.4 AWV Ll GND
0.572085 30. 12.0 48 15.3 AV Ll GMND
1.043241 29. 11.8 46 le.4 AWV Ll GND
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12.ANTENNA REQUIREMENT (WI-FI)

12.1.The Requirement

According to Section 15.203, an intentional radiator shall be designed to ensure that no
antenna other than that furnished by the responsible party shall be used with the device.

12.2.Antenna Construction

Device is equipped with unique antenna connector. Therefore, the equipment complies
with the antenna requirement of Section 15.203.

AN
\\s“\\‘\‘\ﬁ}\ ‘& AN
W
N

RN
R

o\ {L\’\ \\‘ Y
W 0
l\E’i\’\.\‘t :
‘h\‘\k\\‘%ﬁ*&\\

Antenna connector
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